1 ! )
L ,
T o - T M e
P ) . . i ch - - o 4\\ .
i ] '\ MODELS 220, 222, 442 AND 444 |\
| : A : COMPACT TRACTORS :
b - .. 220 - S/N 9646801 to 9656747
. g ‘ : 2,222 - S/N 9646801 to 9658189
_ - x o ‘ . 442 - S/N 9646801 to 9667000
i S Lo e 444 - S/N 9648801 to 9661261 | L
P ' | R . . . Parts Catalog No. D1181 . 7 ALPHABETICAL INDEX _
N - Note This parts catalog roplaces the . B - : D e . H“m“."“*%u:__\
® previous issue C1181 : : : - o . ENGINE SECTION | B CS
. ‘ . N ) . L )
) R DR S o ) Cor P : i PAGE-  GRID _ R PAGE™~-___GRID
- o ' 3-93-RP-200-240 | Air Cleaner ............. 5 A8 Filter, Breather. . .. ... A 7-8  AB-ATO-.
. o : " | Battery .....oiiv....... 63 E10 Flywheel . .. ... P 17-21 B4-B8
¢ { Belt, Starter-Generator : ETE. 25 . Bi2 Fuel Strainer . ... .. e 25 B12
Breather, Crankcase . 7 - A8 Fuel System ........... . 25 - B12
\ Camshaft .......... - 7 AB | GasketKits.......... Lo 1721 B4-B8
' i Carburetor..........:..x. .26 . B12 ° Governor............... 29 . ‘cz2
: Connecting Rod........0.. 1115 . A12-B2 Muffler ................ 5 AB .
i Crankshaft "0 . 0. .0 1115 A12-B2. OiiPan . +.......... O v B4-B8
: i Cylinder Block™.". ... ...v.". 17-21-~._ B4-BB Piston ......... ... .... 11-15 At2-B2 -
y i Cylinder Head . .......... -17-21 - ‘B4-B8 Puliey, Clutch ........... 31-33 C4-C6 .t
{*; { Electrical System ......... -63-85. E10-E12 Spark Plug. ............. 62 E10 .
'; Engine Block & Attachlng Parts 17-21 B4-B8 © Starter-Generator......... 61 E8
E Exchanger, Heat ... .. .. . 48 D8 Tank, Fuel...... e T 25 "B12 -
¥ i Exhaust System” ........ . 5 A6 Throttle Linkage ......... 29 c2
T pFan L SPIPENIN 33 . C6 - Valves...... [ 78 AB-A10 =
. ) v _— BASIC TRACTOR SECTION -
* :.‘. - - e ’ - ‘ . ’ 2 »
; . ) ‘ - PAGE GRID : PAGE GRID
i - . . < g . .
. Axie, Front ......... et 39 c12 Models D8 & D10 Wheel .
. Axle, Rear : .. ....... ... 47 D6 - Weights . ............. 69 F2 -
i Baffles & Shrouds ......... 25 Bi2 Model H26 Three Point Hitch 73 - - FB |
" Brakes................. 43 . b2 . Model H27 Three Point Hitch :
: : . Control- Speed ..., ....... 51 . Dbi1o " Adapter .............. 75 ¢ F8
: . ' , : I Decals................. 67 E14 Model H22 & F24 Sleeve e
‘ L . Electrical System . ... ..... 653-65 E10-E12 Hitches ............ e 77 F10
: " Fenders................ .37 c1o Model H13 Weight Box ... . 79 - . F12
- : Frame . ........... ... .. 356 cs Model-H18 Counterweight '
| . _ - . ) ‘ : P Grile ... T 35 Cc8’ Brackets.......... 79 . F12
| - ‘ . - SHiteh. o o0 oo 45 - D4 Model H30 Hydraulic Lift . .. ra F4
| ' L THood........ ... . ... s .35 cs Pulley Ciuteh . .. ......... 33 cé
B ~: Hydradlies ... ... oL 31-49 C4-DB Seat,-Operator’'s . ........ .37 c10
i Coupling, Pump Drive . 48-51, D8-D10 Steering Wheel & Gear . . .. 41 cl14
. Hoses, Lines & F:ttmgs 49 D8 - Tail Lamp .. ......... e 63 E10
#  Motor! Hydraulic Drlve ... Bb-B7 E2-E4 ToolBox ............... 37 C10
) Pump ................ 49-51 D8-D10 Transmission . .. ......... 47 ‘D&
5 Valve, Control .......... B3-B3B D12-D14 Wheels, Front & Rear ..... 43 D2
1 Valve, Control Linkage ... B1 . D10, Maodel H19 Flow Control . . . .81 F14
4 Implement Lift Lever ...... 45 D4 Model H17 PTO ......... 81B-81D G2-G4
3 instruments . ..~ ... ... - .63.  .E10 ‘
i
v >
. i f-
1
é . -
K N ' ' . :




e s

¥

s, L
- The rear mdax is 8 numerical mdex of the part numbers

and* pages on which these numbers are shown
lLLUSTRATlDN

Each illustration i m thus catalog shows a group of parts
or components. These parts and components are

aligned approximately as the parts and componéntson

your, machlne:iEaeh part and componsnt in an illustra-

.. tion has a'reference number. These reference numbers

are in a list on the page oppomte of the illustration.
Next to the reference number is the part number,
description and reguired quanity, of the part shown in
the |l|ustratton

\

. UAR - "Use as requlred" mdncatas that the part

quant:ty is variable.

‘NSS - "Not sold separateiy" indlcates that the part s =

only available as & component of an assembly or.the”
part must be- purchased iocally.. if the part’is an

: ly'component, the desmptlsfm?vilrbe indented
under

8 assambly descrlptlon in the parts ||st

. ‘on_ - “Obtain Idcally”

*+ _ "Footnotes” are added to a part number when

u jmore.infqrmaﬁoh is needed for identification. They °
_ _only relste to the part numbers indicated.

" 2. ‘Complete description of part or component,

3. Total quantity of each part or component.
4. Pro;:lqct model number. -
5

All nacessary product identiﬁc,etiop numbers,

"G.‘ Method for sending the parts

7 Complete ‘and correct address

CATALOG REVISIONS . -

As the prbduct changes, new pages will be ‘available

for your catalog A notice will be |ssued

lMPOHTANT ‘Put ali revisions into the catal g as

- s00n as possible.

. RIGHT HAND AND LEFT HAND
IDENTIFICATION

The words right hand {RH) and left.hand (LH) &s used

in this catalog indicate the direction while you are in -
. the operator’s seat in the normal operating position.

INDENTED DESCRIPTIONS

-An assernbly can have many components. The com-
ponents of an assembly are indicated by an indented

TRACTOR MODEL AND I

SERIAL NUMBER

) , .. . s / * -

R , . ) 8 7 [ L. - . . =

Lo . R ' ’ . . ‘. - LT ¢ v fr \

2 _ .- GENERAL INFORMATION | : v |

, n o |
i LI
- L S
e INDEX | ’ PARTS ORDERS : / . i
"-'lherelsen index at the front ani rear ofthns catalog.- All orders must include the following information: e | / - . o B I
L ) : _____—"TTCGASE 220,222, 442 AND 444 COMPACT TRACTORS ‘
The front mdex -is.an alphabetlca! index of the major .~ 1. - Correct part number. ' i : - Co o T ‘ X
groups or assemblies. - "~ . B ; ' .

LENGINE MODEL SERIAL AND [
SPECIFICATION NUMBER B

description. The gquantity for an indented part is the : , . . —
total needed for that complete assembly See the TRACTPR M..OD EL DESIGNATIONS ENGINE MOD EL DESIGNATIONS
. -example. ' ‘ » _ - '
- 220 TRACTOR. . K-241-A .C15964 Enging
| “ REF.  PARTNO. . DESCRIPTION - u . REQ . ‘ ' .-, K-301-A C15965 Engine
c ) 55159 CYLINDEHASSY-I‘BBI’STBBﬁng ................................ ‘ i 1 222 - 442 TRACTOR {(SERVICE WITH C18982 019021gand €20182)
28 C 56208 SOCKET ASSY -rearcylfinder................. e 1 ’
29 C- 55956 . PLUG-adjusting, SOCKBLasSY.....:veuveensiineeneennnnnn, 1 : K-321-A C16695 Engine
_3'0“ ) c B 55957 ’ SEAT SDGkBtbﬂ“ .................. i, 2 444 TRACTOR {SERVICE WITH C242997)
B " 3 c 56210 SPRING-socket .. .......ocvvvnivennn e eeameeneer e 1
. 32 c 56209 SEAT -s0CKBtSPING ... .. onrnnerinae e aaernnnnn e 1 .
- -3 6 45175 CLAMP ASSY -socketassy ............... Qesrr e 1 T T
16- | 836 BOLT-1/2 X 214" NoF. heX oo v virineeeeaeeeneannannans T TR R " 'When using this catalog; motice the reference tds'érial'._ )
. 132- - 104 PIN-cotter, 3/18" X 3" ... . .ciieniennesns tevsevnnnsnaionenss 1 . SERIAL NUMB:ERS - “numbers of various components noted here and listed'in
[ 35 C 55889 STUD - ball, socket & cylinder. ................ eriraeeeaneans 2 LT T the tdeseription” copy.. By referring to correctserial num- -
{ % 13_ - 410 . BOLT 1{41: x 5[8" N c hex ................ N e, . -4 S tenlt s bers, proper parts 1dent1f1cat10n wxil be ESSUI'Ed
& 37 9 : A - LOCK WASHER-1/4"SAE ... .....0oovoioomniiiiin 4 . — R

LS




KOA235100
' C 26703

NS5

A 70090
NS§s -
177- 94
. 185- 512
‘KO 237421

e Aty e bt A e e b b e e

1
2
3
4
: 5
‘ 6
T
8
9

C 18039
C 10372
61- 510

a o

'

_ Printed in U.S.A.

REF. PART NO. °

Ko|275341--‘- 'I‘GASK,ET'~airhornt-ll-0.-.;..------..‘--‘--_u--a-

= KR R -

. . J’f ta _-' : - ‘.
‘AIR CLEANER - :
; DESCRIPTION ’

AIR CLEANER ASSEMBLY + » v s e v et vnnumnnnonanns,
"NUT-'wing3/8”NC'-;----'----"-“-----'---"--'

-COVER - air cleaner {Order KOA235100) - « - ¢ v e e nwwwa.
. ELEMENT - 2ir cleaner « - -eseeeears e ioneanmann
BASE - air.cléaner {Order KOA235100) + - - e v nsvmenn..
SCREW - fillister head 10-32 x 5/16" « # ¢« o s« v vt e v e nnna.
WASHER - plain 3/16™« s e c e v e s it it et ittt e i e
PRE-CLEANER (0ptional) - - % » » v o o w s v o vmmmeomnennn..

EXHAUST SYSTEM

MUFFLER - exhaust « = = » =« « « C e e e e
GASKET - exhaust pad=~ -+ «»« v ... Mem ke e
SCREW - 5/16-18 x 5/8" Socket Head « v » o v v a v m v enn- . -

i ) March 1993

R Rl el e el




D e e T R N S R T BRI P I O
e e w L me e S E AR - SN T \ N N
i o _ o - “ - oL . - s - - . s L e L '»r. et / e S . v L " v
e T R et S b s L CASE 220, 222, 442 AND 444 COMPACT TRACTORS - 7
- S Lo e e T SR I . * ] S o/ A L
: ‘ 2 R T 2 : -/ Co -
RN (O 7. . 'CRANKCASE/BREATHER
REF.PART NO. . ~ . ~ DESCRIPTIQN . . REQD-
\ | -1 25- 104 - NUT.-1/4"NCHex.,.f,...>...,f‘.-..;.............;,....1
. & 22 82- o+ 4 .Y LOCKWASHER - 1/4" ...... me e aeeeaan Caaeenea R
1 3 KO 275220¢  STUD - valve COVEI/ « -« e nss o s snsmnnns Seienmaaaaa. 1
¥ -4 KO'275143  COVER - valve vojeeeecrenennnnna. R A fee e 1.
f ‘5, . KO 231032 .. ‘SEAL -breather {....... e e e aeman [, R |
“ ! 3 6 KO 235048  "GASKET - breather plate ... ........... ... PRSI
' . 7 7+ KO 235118, FILTER - breather -« cvemevmonmbnnenn.. P e saaaaaas 1
B 8  KO.235117 - ' BAFFLE - breather - o v 0. o..... fenaaa. erasaaanadaal
E t° 9 - KO 235047 ~ REED- breather « «au...... e nechnaaaaanan N |
i 10 KO 235631 PLATE -~ breather - « =« iv v necucnncnaa. faeeereaanaa. 1
1 11 KO 275144 ' GASKET - valve COVET vl e vvvnmnnrnannnn.. ST 1
P T T T T 220 ‘CA'MSHAEI AND VALVES
/ ‘ I h Co [ - T
P o 14 KO 235826  VALVE - €XhauSt e c® e e vvwnncromennenn. A 1
fo , . ' 15: KO 235008 VALVE - intake- -v - - c o i e i n i i it i e e e i e a1
TTre e 16 KO 230170  INSERT - exhaust/valve Seat « we o wooowwwo.o. .. e el
oo . 17 KO 235007-§ ' GUIDE - valve. «- - = v... P e, w2
o : . 18 ; KO 235011 ° ' SEAT - Valve SpriNge o v v v v s avvm . .. R R T S, 26
S 19 KO 235010 °  SPRING - ValVe « « o a nim o ove emens s m e e e e .2
20, - KO 230011 RETAINER - valve spring - - . . .. R s e i. .2
: _ 21 C 24844 LOCK - valve retainer - .. ... ..ot e e e e e eeeme e 4
g P 22 KOD235327  LIFTER ASSEMBLY. ....... e e e 2
’ 23 NSS SCREW - tappet adjusting .- « . . . D T T T 1
24 NSS LIFTER =~ valve -« o v unin i it iiunnman v m e e 1
25 C 24611 CAMSHAFT ASSEMBLY ... .. .. e e e, 1
26 . KO 275066 " SPACER = camshaft, 005" . .o .. uu i, UAR
26 KO 275067 . SPACER - camshaft, 010" ... ... ... c e T . UAR
27 KO 235053 - PIN - camshaft » v o v oot n o i v immeae imn e cenn1
28 _ .V 34346 - SPRING ~ actuating -~ .. ..... W wnmne e CRPS N B
! 29 KO 230265 INSERT - intake valve S€at « - « & v v v m et o s m e e mi imne e a 1
222 AND 442 CAMSHAFT AND VALVES
37 KO 235826 .  VALVE - exhaust -« - .wwoefesnonon. e 1
38 KO 235008 VALVE - intake . w...... ... e e araeseaearaa. 1
39 KO 230170 INSERT - exhaust valve seat . v v v v o v oo ww .. M h et 1
: ] 40 KO 235007-5 GUIDE ~ VHIVE - ¢ v« « v v v e e e e e mmme e e e 2
/ 41 KO 235011 SEAT - valve spring. . .4 . . ... .. e e e e ke, 2
/- © . 420 KO 235010 © "SPRING = VAlVE @ &« v o v vt me ee e e e e e e L 2
. 43 KO 230011 - RETAINER - valve SPring - .« « o v v oo on e w . S )
/ ' 4 C 24844 LOCK - valve retainer . . v 0w e e e e e . . 4
45  KOD235327 LIFTER ASSEMBLY. . .. ....... S e e 2
46  NSS SCREW - tappet adjusting . . . .. ._.. e e e e i n e 1
- . : 47 NS8S - CLIFTER - Valve o v o e e eee e 1
v 48 C 24611 CAMSHAFT ASSEMBLY . ....... N S 1
' 49 KO 275066 SPACER - camshaft, 005" .. ... ... ........ e UAR
48 KO 275067 SPACER - camshaft, 010" .. ... ...... e a i UAR -
SN . 50 KO 235053 PIN - camshaft. ... ... ... ... D, 1
R 51 -V 34348 SPRING ~ actuabing . . .. o .. oot vt ittt i e 1
: 52" KO 230285 INSERT - intake valve seat ... ..., .. P T

March 1993

N _ ! " -, Printed in US.A.

1™



A

5

K

L R
!

Printed in US.A.

e T

. - CASE 220,222, 442 AN

444 ¢

P

T D e e

-
L

3

D 444 COMPACT

. o
H i

RANKCASE BREATHER -, -

.v i '

March 1993

‘TRACTORS. ©

P 1— N "” .,’3 L L‘ n s - ' ,,f
REF, PART NO.-  * + - - DESCRIPTION . 'REQ'D
1 25~ 104  "NUTZ 1/4"NChex +owoeeoanionncan P O
2 © 9% -4 LOCKWASHER - 1/4" « cvseneeaonn. e eeenas s en. 1
3 KO 275220 STUD -'valve COVeT w e e nn e ncmasnaes RLILTPR O
47" KO 275143° : COVER -Valve....uvnno .. L cl et
T B& KO 231032 . SEAL - breathers - e e s cumcrcnnnse s arnamnsnannana 1.
6 KO 235048 '~ GASKET - breatherplate . . o . s n e nes v P |
.7 ' KO 235118°  FILTER - breather : v vevnveoananas e e e d e e n 1
8 KO 235117, BAFFLE ~ breathel «n - necaenneean. R
9. KO .235047. REED - breather .. s.oaevasn- I e Ceeraaaal
10 XO 235631 PLATE —breather -+ ...a... L S ¢
11 KO 275144 GASKET - valve COVETY « e n e fiemsnmmnsnasneaanseneonasl
. ¥
444 CAMSHAF}AND VALVES 5
. ) <\' ) e
14~ KO 235838 CVALVE - exhaust - - v v o i e m e e e e S e e e e e O
15, KO 235582 RS R S o S
16 © KO 230170 . INSERT - exhaust valve Seat - - v o o c v o i i v e i iinenammnad. 1
17 KO 235007-8 GUIDE -~ vAlVE - c e st v s m it i e i m it s mcm e nnmannmnnon .2
18 KO 235011 SEAT - VAlVE SPTINE w w e n v nm s v mamm e mme inan mmmminen 2
19 KO 235168 SPRING - valve . ... ca.. T T LT T T TR 2
20 KO 230020 ROTATOR - valve (Furnished in pairs only) ... .. O, ‘2
21 C 24884 LOCK - valve retainer. « w v v o v v e v e wnenun R A -
22 KOD235327 - LIFTER ASSEMBLY ....... P, P el . 2
23 NSS ) SCREW - tappet adjusting .« e wwwnr v o wo o noeenmeun- 1
"24 ' NSS . LIFTER - valve . - o v v v i e e wm s e m i mm e m e ws e 1
25 C 24611 . CAMSHAFT ASSEMBLY (includes actuating spring). . . .. .. ... 1
26 -V 34346 SPRING - actuating o v « v e v v o v i i i i e e e el e e e e m s 1 .
27 KO 275066 SPACER -~ camshaft, 005 & & @ oo a c e i i e e e e i e m e nmmnn s UAR
27 KO 275067 SPACER -~ camshaft, 010" . . .. .. ... e e UAR
28 KO 235053 PIN - camshaft . ..... e e e ke Sl &
© 29 KO 230265 INSERT - intake valve seat. - . . . . . o .. on 0o & T 1
/"/-'- f '
9@. - KN




CASE 220 222 442 AND 444 COMPACT TRACTORS 1"

‘l T

220 CRANKSHAFT PISTON-— CONNECTING ROD

REF PART NO s ; R - DESCRIPTION L : REQ'D
' ‘ 1 NSS . :" PISTON AND ROD ASSEMBLY {Std. Slze) B 1
! - 27 KO 235287 ‘RING §ET - p1ston {For oversize, see item 16) I |
) | - 3. ":, NSS ' RING - top COmpI‘eSSIOH “ a8 b daemaaanas e RN .
: .4 "NSS RING - 2nd compression (Includes expander)- LT S
| .- 6. . NS8 'RING - oil (Includes expander) = » =+ = s o s = » R S
! -8 KOA235611 . PISTON ASSEMBLY (For oversize, see item 15) ------ EERIS S
' -1 KO 235004 RETAINER - plStOI’l pineesrcrccneanen. meeedae i 2
8- 1{10',23557.2_ PIN- piston s =»+«»»» T T T
j‘g ,,NSS‘ S PISTON.""'.'""-"" ............. Caaar e awea ]
10 ;"KOA235139 .. '~ CONNECTING.ROD ASSEMBLY (For undersize, ., , -
. LA o ' see item 18) R I ~en 1
S-1, KO 235008 - .WASHER - special »»««aonsucan e RN 2
o L12. 92-70 . 6 - . LOCKWASHER- - = ¢ 2 snusranranensenan ceeae e D
13- KO/ 236611.. . SCREW - .cap, cennecting, rod - - - - - EI I I PP .
.14 ° NBS - 5 ROD - connecting.« ==+ -2 ieaennn e m e e aan e 1
15, - KOA235569 ‘PISTON ASSEMBLY - .010" Oversize - »'- s« s« - wgennna real
15 KOQA235571 P;STON ASSEMBLY - 020" dversize » - - -« - -« - - - R R
15 KOA235616 PISTON. ASSEMBLY - 030" OVersize » - « = « « = + = - « e A
16 KO 235288 - : RING SET - piston .010" OVersize =« oo cosnnrannassonn. 1
16 KO 235289 | RING SET - piston :020" dversize - -« « - - R I I
16 KO. 235290 RING SET - piston ,030" oversize ----- Nk ee g e ]
<17 - KO 235573 PIN - piston, ,005" oversize - ¢ - = = s v« i i s m e n i n i er 1
18" - C. ~ 18101 CONNECTING ROD ASSEMBLY - .010" undersige =« -+« =«x- 1
19 'R 16287 OIL SEAL .- crankshaft rear - - - - - - . . . I I IR de e 1
20 40035 BEARING - crankshaft ball - » ~ =« o v e v o v Cmemmanenunns L. 2
2, W  5063-5 KEY = 1/4" Sq. x 3/4" (Pump Coupling)- ~ « =+« « = = = « FCIIICIE |
22 KOB235711 CRANKSHAFT - i-«onvccnen-o I T 1
23 .A 27001 KEY - flat 3/16"x 3/16" x 1-3/8" (Flywheel}« - - « « - « « « = cmea]
_ 24 G 18097 OlL SEAL - crankshaft front « = - « = =« e« a v v v unrnnn I |
256 ' C 18095 WASHER - 5./8" <« necmsmnnunns R IR |
26 ° 131- 580 NUT - special Marsden 5/8" NF - -« - oo lnano . |
. .
et
= i S
£
"j T
v - ' q
?
. .
| | : ‘
’ - 3 r'ic "- !
' Printed in US.A. g March 1993 "
{ ) ] E%’?’jﬁ- L r
L




oo . i - y
s L . :

i ' CASE 220,222, 442 AND 444 COMPACT TRACTORS 13.
Ty 222 AND 442 CRANKSHAFT,PISTON — CONNECTING ROD.
3 , * REF.PART NO. . - .' DESCRIPTION -~ REQ'D
i 1. NS8 PISTON AND ROD ASSEMBL.Y‘ (Std, size)- = o - moemsaanq
. 2 KO 235889 . RING'SET - piston (For oversize, see item 16): - - - - - RN |
3 NSS ‘ RING - top compression "=*=*-==+rrececnra. e’
4 NSS . , - ‘RING - 2nd.campression (Includes expander)s » ~ =« s« - q
‘ 5  NSS RING - oil (Includes expander) * == =~csoa«. veeae L
6 = KOAZ235827 .. PISTON ASSEMBLY (For oversize, see item 15) = e sme e v g
.7 KO 235811 RETAINER - piston pim=- « =+ e A R P
{ 8 NSS A PIN -‘pist0n I IR T . ------- . - -,-' ........... 1
;i 9 NSS rPISTON ----- .-.:-.-‘ ------ ...-:u‘--....‘.-..‘-.—l
; 10 KOA237344 = CONNECTING ROD ASSEMBLY (For undersize, see item 18) =~ * 1
¢ KO 235003 WASHER - special == 2" nrsce-mcmmrnenn Herieaas 3
: -92- 6 LOCKWASHER - = = "~ - -sssearcnmaannnn. PN 5 .
: KO 236611 - SCREW. - cap, connecting rod ~ = ** ¢ BRI femrua rreer 2 *
: NSS - . ROD - connecting =" " "*=ecrena-n- Lttt e 1.
! KOAZ35865 PISTON ASSEMBLY - .010" oversize - =" = = * B LR 1
E KOAZ35866 PISTON-ASSEMBLY - .020" oversize ===~~~ R I |
i KOA235861 PISTON ASSEMBLY -.030" oversize ==« - -«eriarencra. -1
: KO 285890 RING SET - piston .010" oversize ---=; ~=«+ - rnenaauncnn 1
; KO 235891  RING SET - piston .020" overgize === = =rr~s ronnenann]
i - KO 235892 ° RING SET - piston .030" oversize = ~-=- - -=---cnren SRR
; KO 235868 . PIN - piston .005" oversize= -+~~~ * AL L LI |
“ C 23135 CONNECTING ROD ASSEMBLY - 010" undersizefig- ==+~ »="» = 1.
! R 16287 OIL SEAL - .crankshaft rear =+~ ~+ -+ L e 1
y : . 40035 BEARING ~ crankshaft ball » ~ - -~ A IO 2
; ’ W 5083-8 KEY - 1/4" Sq. x 3/4" (Pump Coupling)» == = +«* = nenonnnnn 1
KOB235949 ~ CRANKSHAFT - -r-rroreoscorrenncnnn s
A7 27001 - KEY - flat 3/16" x 3/16" x 1-3/8" {Flywheel)r = - == » == R 1
C 18097 OIL SEAL - crankshaft front = = === == ===« s 1
C 18095 WASHER - 5/8" ~- - s e v mmcmarr it s s an e 1
131-" 580 NUT - special Marsden 5/8" NF -~ «+---«---- R 1

i - Printed in US.A. . R R mm@@_




' CASE 220,222, 442 ND444 COMPACT TRACTORES ' {5
- - 444 CRANKSHAFT,PISTON -~ CONNECTING ROD
i o REF.PARTNO, . _ - . - DESCRIPTION - X " - REQD
? 1=+ NS5 . PISTON AND ROD ASSEMBLY (Std, size) ***tccr*rsevess
o h -2 KQ- 236763, « RING SET - piston (For.oversize, see item 16) ** v+ s> ="+ 1
3 NSS - - . RmG‘_ tqumpression -—nr-.o-T--‘“s.ol—‘o.l.c----‘-. 1
: 4 . NsS - RING - 2nd compression (Includes expander} *~*=**=*"* 1
' 5 NSS ' RING.,oiI(Includ'es-expander)--.‘---n‘ooo.oa--ou--1
= 6 K0A237401 PISTON ASSEMELY (For oversize, see item 15) =+ =**=»+" 1
‘ T . KO 235811 . RETAINER - pistonpin "*c"***® vrerarncnccres g
8 ! NSS . Py - piston “ s s sare “% e s anmmaan :. ------------- 1
i 9 NSS i ) i PISTON ==*«~*~* ‘--.-"...‘-‘-.".....'T.'.‘..’1
‘ 10 KOA237344 *CONNECTING ROD ASSEMBLY (For undersize, see item 18) *** 1
11 KO' 235003 WASHER-special""""""""""'"";"""2
12 93'. 6 ' LOCKWASHER-3/8"""'"""""""""""'2
13 KO 236611. SCREW - cap, connecting rod *-*=esnscrresecitcen 2
‘14 NSS S RODLconnecting cbwrrsens S s e s s e b e aan e 1.
15 K0A237403 PISTON ASSEMBLY -~ .010" oversize * = **"s s rsvees vemssey
15 KO0A237404 PISTON ASSEMBLY ~ 020" oversige * *«* " rssrstssvevnny
15 KO0A237405 PISTON ASSEMBLY - ,030" oversige == *=*+=="" D |
16 KO 236764 RING SET - piston 010" oversize *+ >+ ettt 1
16 KO 236765 | RING SET ~ piston .020" oversize **-=-*--" AR |
16 KO 236766 “RING SET - piston .030" oversize ******cresve- prrenes 1
17 KO 235868 PIN ~ piston 005" oversgize "t """ seeees- .'-"- R |
18 C 23135 CONNECTING ROD ASSEMBLY - .010 undersize == ***===*" |
19 R 18287 OIL SEAL - crankshaft year *****-*=***=~ RS |
20 40035 BEARING ~ crankshaft ball* **«* == rr-ove-- et 2
21 W 5063-8 KEY - 1/4" Sq. x 3/4" (Pump Coupling)® "******"" reedeene 1
22, C 25054 CRANKSHAFT >+ ***+rs>~ Setesserarecacnrstorenre gy
23 A 27001,  KEY - flat 8/16" x 3/16" x 1-3/8" (Flywheel)r = ¢ ==+ ve =~ 1
oot 24 C 18097 OIL BEAL - crankshafi front® = ~*cs=*r v~ MG UL 1
25 C 18095 .  WASHER ~5/8" =*=-*«=*==" R R R I ceveaaneny
26 131- 580  NUT - special Marsden 5/8" NF *rercccevoeractrranans 1
27 C 15060 RETAINER - external 1/27 ID® s v = eesevosnnnnn ceenes 2
28 C 22754 SPACFR - L TTETrrmrremsaeseen R EEEEEE 2
29 C 22754 SPACER -  **secssesscssssersnss s es s o rmnmasn UAR
30  KOAZ238507 GEAR ASSEMBLY - counter balange *** "= s rsvresevene 2
31 KO 238506 BEARING - gear assembly =**cc**cceerss R
32 C 99754 SPACER - 3 et ecaansatersssssnssannannss R
33 KO 236559 SHAFT - counterbalance stup * = ** =+ frrresreran ettt 2
’ g
e

Printed in U.S.A, _ ' September 1978




]

t ' CASE 220,222,442 AND 444 COMPACT TRACTORS 17

q

220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION . REQ'D
\ 1 KO 271077 BOLT ~ cylinder head (Length 2-1/4") + s e e s v e av e voann- - B
: 2 KO 235175 - BOLT - cylinder head (Length 2-1/2") » v e c o e i v enaa. e-ia 3
3 KO 270889 WASHER - cylinder headbolf -« - -+ - - 0 v a s e in it ivavaan, 9
4 KO 236546 HEAD - cylinder »--.. R LI R 1
5 KO 237658 GASKET - head - - = s = = 6 v s s w e s ansnaaannnos ) " ....... 1
h ¥ KOC 236303 - BLOCK ASSEMBLY - cylinder. short (Includes crankshaft,
: rod assembly, camshaft, valves, bearings and plate)- « ¢« = v o 1
- 8 NSS BLOCK ASSEMBLY - cylinder, stripped (Std. bore) - seen .- 1
9 KO 230170 INSERT - exhaust valve «---reeonaancdioaa... -1
SA KO 230285 : INSERT - intake valve seat » « o« = = = 20 o n v - R I 1
10 KO 235007-8 " GUIDE - valve «s-rcsamcecnanananau, jrem v 2
11 KO "235125-8 SHAFT - stub, gOVernor- - - -« - e s e v e vuanenasn [rmmeeea 1
12V 34418 BEARING - needle, governor shaft -« - -« enon A .1
13 41- - 18 PLUG - expansion - ---=«-rraevenuennnaa. I |
o 14 113- 206 BOLT - 3/8" x 7/8" NC hex plated - === «-=r«an bavoaann -4
y 15 192- - 21 LOCKWASHER - 3/8" plated « = «o = - o v v wu s - .. R e 4
16 KO 235025 GASKET - camshaft cover -« -« -« -~ frme e 1
17 KO 235026 . COVER - camshaft gear -+« -rcuumueoonn.. A I 1
18  192- 19 LOCKWASHER - 1/4" plated «+ =+« =nensuan.- R 4
19 113- 6 BOLT - 1/4" x1/2" NC plated « +-n-mcmmucrcnsroecannn ¢
20 KO 235353  GASKET -o0ilpan-=----«vmcmmmumcnaarnennn IR 1
23 KO 237808 BASE - 0l pam =« =« = " s m e e e e e st ke ar 1
24 192- 21 LOCKWASHER - 3/8" plated -« -« - - «euenruncnconunnna, .4
25 61- 616 . BOLT - 3/8""x 1" NG Socket head = = =« « =« v v o awon R
26 C 14399 , PLUG-0ildrain - - = m -« v cu o om it it i iama e cnnaaa s 1
27 R 16287 OIL SEAL - crankshaft rears « « -« - -« « o« o« R L 1
28 40035 BEARING - c¢rankshaft ball- « « - - = - ¢ o e v i i e e n 2
28 KO 235757 -GASKET - shim, bearing plate, 010" - « -« - e e st e v e i e v n s §
29 KO 235070 GASKET - shim, 010" "= - = v e v v o e e v i i e i e e s LRSI UAR
30 205- 27 PLUG, - button, timing hole=.- = = - = -« - o oo ot o i o i it e e 1
31 ¢ 22700 PLATE - bearing =« - = -« s« - v oo o m i i i i e it e -1
32 192~ 21 LOCKWASHER - 3/8" plated -~ <« c v o - v v o e inev e en a - 4
- .33 113~ 207 BOLT -.3/8" x 1" NC plated - - ~ = == = s « s e v mmnmemnnmn oo L4
3 C 18097 + OIL SEAL - ¢rankshaft front - - =« v wcvenrmnnecanaaanlt ]
» .35 KO 235818 FLYWHEEL - - -~ - - s s e e o e e e ae o R 1
- 36 195- 541 ° WASHER - special, plated -~ - - - -« v v oo iaiiiiny
- : ' © 37 --131- 580 NUT -~ special, Marsden 5/8" NF - <« s v o ot vmmommonawen 1
38 C 14953 DIPSTICK ASSEMBLY - -« -« v - < o s o e o e i i e it e e e neme e e ]
38 A 27365 """ RING - dipstick -~~~ -+ .. LRI IR I L 1
.42 KO 235748 STRAP - lifting =« « «- == w0 v m e et e ST 1
43 C 18814 NIPPLE - 0il drain extension - - - -« =~ = s n s v vevowmnnnnn. 1
44 C 14906 GASKET - plug, oildrain - - - - - - - - e e o oo oo 1
5 /
~ L e




'CASE 220, 222, 442 AND. 444 COMPACT TRACTORS 19

>
o

222 AND 442 ENGINE Bde_;K-AND ATTACHING PARTS

DESCRIPTION

Printed in US.A.

4

March i-993

REF. PART NO. , REQ'D
. 1 - XO 271077 BOLT -~ cylinder head (Length 2-1/4") e heecreenen R i
- 2 KO 235175 BOLT - cylinder head {Length 2-1/2"} _ . ... ..., .3
: 3 KO 270889 "WASHER - cylinder head bolt e e W er e e e O
4 KO 236438 HEAD ~ cylinder _ _ ___ _ .. e e e [ |
o 5 KO 237658 GASKET - head . _____._ .. .
' * 7 C 24141 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
. rod assembly, camsha.ft, valves, bearings and plate) _ _ __ .. .1
8 NSS | BLOCK ASSEMBLY - cylinder, standardbore _, ... ...... 1
9 KO 230170 . ‘INSERT-BXhaustva'lve_______“.__,__.,,_,,____,1
i 9A KO 230265 INSERT - intake valve seat _ . ,..,....0c0eusna.l
g v 10 KO 235007-8 - GUIDE --valve _, ... .._...... e emrecnsessana B
11 KO 235125-5 -SHAFT - stubgovernor _ .. ... ... .u... R |
12 Ve 34418 BEARING - needle, governor shaft .. ........... R
13- 41- 18 PLUG - expansion | |, .., . ... i cr e eiieennnansnaa 1
14 113- 208 BOLT - 3/8" x 1-1/4" NC hex plated _ _ _ __ . _ .. ... e B
15 192= 21, LOCKWASHER - 3/8" plated . __ . _._.._....... .
16 KO 235025 GASKET - camshalt cover | . ... e e e e .1
17 KO 235028 COVER - camshaft gear _ _ .. _ ... e e e e e e e o1
18  192- -19 LOCKWASHER - 1/4" plated |, | -, . ... .. @ ... cee-. 4
19 113- & BOLT = 1/4" x1/2" NC plated _ . ... ....0ueuesnnnn vea. d
20 KO 235353 © GASKET - oil pan, _ _ _ _ S, . |
. 23 KO 237808 BASE-oilpan _ .. _ .. ....... J R
24 192- . 21 LOCKWASHER - 3/8" plated | _ .. ... _..... e e e 4
25 61- 616 BOLT - 3/8" x 1" NC socket head _ _, __ __ ... __ . .. _... 4
\' 26 C 14399 PLUG-oildrain_ _ _ .. ..o e ... R T 1
’ 27 R .16287 OIL SEAL - crankshaft vrear | _ . __. e e 1
- - 28 40035 -BEARING - crankshaft ball _ _ . . ... . e . 2
- 29 KO 235757 . GASKET - sium, bearing plate .010"_ _ . _ . .. .. ... ... .. 6
- 29- KO 235070 GASKET - shim, 010" _ | . . . ...l UAR
30 205- . 27 PLUG --button, timing hole _ _ _ _ _ .. ... .. e n e e 1
i1 ¢ 22700 FPLATE - bearing _ _ __ .. A 1
32 192- 21 - LOCKWASHER - 3‘_/8" plated | ., . 4
33 113- 207 BOLT - 3/8" x 1" NC plated _ _ _ . ____ _ ... ... . ... ... 4
34 C 18097 OIL SEAL - crankshaft front . _ ... .. .. .... .. |
35 KO 235818 - FLYWHEEL | | | | . . . . e, 1
36 195- 541 WASHER - special, plated _ _ _ _ _ . . _ e 1
37 -131- 580 NUT - special, Marsdem | . .. .. m et e en e 1
38 C 14953 DIPSTICK ASSEMBLY - _ . _. e e RS |
39 A 27365 Q" RING - dipstick | | . ... e e e e e e e e e e e S|
42 KO 235748 STRAP - Nfting | _ . . o o o e 1
43 C 14398 NIPPLE - ail drain extension _ _ . . . ... e e eeee e 1
44 C  14906. GASKET - plug, oil drain _ . . . e e e e 1.



CASE 220,222,442 AND 444 COMPACT TRACTORS 2%

I

4 44 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO,

1 -

=3 D L2 P

10
11
13
i4
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
29
31
32
33
34
35
36
37
38
39
42
43

- 44

KO

NS5

"KO- 235175

KO 270889
KOG, 237830
KO 237658
237064
KOC237182,

NSS
KO 230170

KO 235007-5

KO 230265
41- 18
113- 206
192- 21
KG 235025
KO 235026
192- 19
113- 8

KO 235353

173- 221
193 99
KO 237808
192- . 31
61- 616
C 14399
R 16287
40035
KO 235757
KO 235070

-C 22700

192- 21
113- 207
C 18097
KO 235818
195- 541
131- 580
C 14554
A 27365
KO 235748
C 14398

C 14906

Printed in U.S.A.

DESCRIPTION i
FILLER TUBE - (use KO236886). « - - - ¢ - 0 et s s e emsmsnmmen 1
BOLT - cylinder head special {Length 2-1/2") =t v v c v 0 e wwna. g
WASHER - cylinder head bolt + ..o u ..., e e e 10
HEAD - cylinder - « o i i v i i i i i i h e s e aancnnrannenna 1
GASKET - head .. ....... M e A m e neaeaa et 4 e ammaa R |
GASKET -filler tube - v m o s v v s et e it e s it e e cnnrens 1

BLOCK ASSEMBLY - cylinder, short (Includes crankshaft, ‘
piston, rod assembly, camshaft, valves. bearings and plate) - - 1

LOCKWASHER - 3/8".plated st v e o oo oo o i e e e e immere u s 4

BLOCK ASSEMBLY - cylinder, standard bore «.-v.unusu... 1
INSERT - exhaust valve « o v o o o i m i ot i i d it ittt areem 1
GUIDE ~ VAlVE « s s i i e it et mm e s s rmemtannnsanse s 2
INSERT - intake valve - v o v n s e et st i h e e e n e e name 1

PLUG - eXpansion « - -« s s e s e e i i it v ancnana S 1

BOLT -33/8" X 1-1/4" NC heX pPIated - v v v o c e v mm e vman s us 4

LOCKWASHER - 3/8" plated -+« v oo vt i i it i mmmenneenn, 4

GABKET - camshaft cover - 0. .. . i it min e 1

COVER - camshaft gear « « « o - o o n it b i i i i f et e m e oo 1

LOCKWASHER - 1/4" plated - « - - v v o v o .. e h e e 4

BOLT - 1/4" x 1/2" NCplatefl- - - o« v v m v et it v lnennnn 4

GASKET -oilpan - -« e e, e e e h et maea . 1

SCREW - #10 x 7/18" round head machine - » « <« oo o oo v v .. 3

LOCKWASHER - #10 internal tooth - . - .. ... ke e e e 7

BASE -oilpan «« - .. .... e e e P |

BOLT - 3/8" x 1" NC socket Nead -« v v oo v oo e mn v eeadn s 4
PLUG -oll drain "- « -« 4 o e e e i it i it e e e e e e an 1
OIL BEAL - crankshaft rear - -« - - o v i i i ittt it nnaenns 1
BEARING - crankshaft ball - » - v av v v v ou o e e e, 2
GASKET - shim, bearing plate 312" - . - - - w ot it i i i a e 1
GASKET - shiny, 010" « < o oo o v vv st n e e e e e UAR
PLATE ~bDearing - - v oo i i v it o it e et m e m e e m e 1
LOCKWASHER - 3;8" plated « -« - o o o v o o i i e e i i e me am e o 4
BOLT - 3/8" x 1" NCplated - - v« o v ot i i n it i ta e n e 4
OIL SEAL - ¢rankshaft front - - « « - -« o i v m e e o m e e e e wmee 1
FLYWHEEL -« - - ... ...... e i
WASHER - special, plaled 21,327 IDx1-3'8"0OD x1.4" -+ ur .t 1
NUT - special Marsden 578 - - - - - 0 L L L0 Lo il ime i ane 1
DIPSTICK ASSEMBLY - v o i i it f i et i e e et e a e e mnnman 1
"O"RING - dipstick - v - m o i e h i e i i e e e e maae 1
STRAP - IHNE « « o o oo ot it r ot e m e e e e et 1
NIPPLE - oil dram extension -« o o o v o md e e eie o i e e e w 1
GASKET - plug, oil drain .- .. .. ... _c... e, 1
March (993




-

CASE 220,222,442 AND 444 COMPACT TRACTORS 23

REF, PART NO.

1 NSS
3 KO
4 KO
= 5 . KG
"5 KO
i KO
8 c -
9 C
10 KO
11 KO
12 KO
13 B
14 KO
I5 KO

16 KO

235025
235353
235757
235070
220174

23860

22738
275341
235048
275144

53393
235057
237658
231032

Printed in U.S.A.

KIT - engine gasket (order C23858, R16289 and C18097): - « - « « « -
GASKET;camshaﬁcover L T I T T T

ENGINE GASKET KIT

DESCRIPTION

GASKET - 0ilpan + e+ v vsegavasnnn
GASKET - shim, bearing plate (,010™ -
GASKET - shim (010"} » + s v o v e s
GASKET - breaker cOVEr »»«-«x+ 4+

GASKET - carburetor flange - -,

.GASKET - fuel pump flange » - -

Lt

GASKET - carburetor air horn
GASKET - breather plate « « « «

GASKET - valve cCover »+ s+ s s s

GASKET - fuel strainer bowl (not used) .
"GASKET - pan (not used) «-»resens. .

GASKET - cylinder head (10, 12 & 14 hp engines)e » » ¢+ « = =
SEAL—breathEI‘(14hpengi_ne) e e e e m e

a v ¥ a

.
-

LR B R T e,
-

L[]
-
e o B R ) R PO VN gmt—w—il—-

March 1993




24

. * 1 a4
. -2 L
3
4
5
2
7
8

9
10
11
12
13
14
15

[~

W00 =1n e b N

’

REF, PART NO.

C 18296

192- © 19.

113- ° 6
KO 235955

CASE 220,222, 442 AN

KO 235368 _

KO 235207
C 23902
195- 515
192- 19
175- 436,

C 24720
13- 2

192- 19
KO 235054
C 12603

¢ 21408

A 72073
C 23860
C 10678
214- 251
C. 15007
192- 20
113- 103
C 24851
7t- 410
193- 60
KO 275341
NSS .

C 22738
C 10657
A 62073
C 17574
C 16363
C 11529
C 11545
C 18796
173- 215
129~ 504
C 14690
s

Printed in US.A.

-

CAP - fuel tank (In(:ludes insert) e s 1
INSERT - fUBl' CAF ~ = = = s o ot et i i i e e e i i e an e e m 1

D 444

N )

*

COMPACT TRACTORS 25§

. BAFFLES AND SHROUDS S
v v# . - ' ) n
DESCRIPTION ' REQ D
DEFLECTOR - engine air » « + o o o v i men e ci e minnnaalng
LOCKWASHER - 1/4" zinc plateéd -« »csoemeuvecnannnn. )
BOLT - 1/4" x 1/2" NC hex, zinc plated « «« -« . . - . fene e
-BAFFLE - cylinder head e - v nusevuepmnrnn.. B |
BAFFLE ~ carburetor side air «.e...... T R
PULLEY—startgrL....., ...... R N e DI |
BELT - drive, starter-generator -« - . -» ... reemm e n e
WASHER - 1/4" zinc plated - - aweoacacnansetnon.. renend
LOCKWASHER ~f/4" zinc plated - - - - - e feeant
SCREW - 1/4" x 578" NC'truss head Phillips, zinc plated » » » - » . 4
HOUSBING - blower - = « = = « - - RIS fh e Peeenl
BOLT - 1/4" x 3/4" NC hex, zinc plated « «« » . I “e e g
LOCKWASHER - 1/4" zinc plated « » e » o v« = =« o v Cmmmean “ 4
*BAFFLE - cylinder -.- - - - = -« - et et me e T
CHANNEL - deflector - -« - e o o mu i e o v anu fee A 1
) FUEL SYSTEM
s . .
. CARBURETOR ASSEMBLY - 444 ... .. EREEEET R el
’ {Repairs-page 27) . ‘ ; o '
CARBURETOR ASSEMBLY - 220 & 222 (Repairs-page 27). « - . . . 1
GASKET - carburetdr flange « - « « « . e m e ameae e, 1
ELBOW - fuel pump and carburetor = -« -« - st o cvwmwan i . 3
CLAMPy hose - =« - === IR e e el g
HOSE ~ carburetor 5-1/4" - - --c--unu. o R I I I 1
LOCKWASHER 5/16" = - « - - « - et ket 2
BOLT --5/16" x 1" NC hex == -« - e e 2 ;
PUMP - fuel;"10 h.p. models (plastic, N0 repairs) = » = = = == =« = = - . 1
SCREW - 1/4" x 5/8"*NC fillister Dead -~ ««r s v vwsnausunn 2
LOCKWASHER - 1,4"- -« -5 0o .- e e e )
GASKET - airgpprn - - - - - e e i 1
PUMP - fuelst2.and 14 h.p, models (use ref, 8) « - = = v'v v v w v v n i as 1
., GASKET - fuél pump mounting, all MOAElS » = « - v v m v a |
ELBOW ASSEMBLY - fufltank -« ==« -~ == «svnomcannn-s vl
CLIP - fuel ine - - -/ ... . B e, P
HOSE- fuel line 43" - /... .= ...l .. fo ol iouon., 1
TANK - fuel « = ee v w oo oo v o oo e e m e 1

STRAP - fuel tupk mounting - - - - - « . R I A 2
SCREW - 1/4 x 12" NC round head. machine. zine plated- - « » » - 2
NUT - square 1, 4" NC - -« =~ -« - - . e e e e e e 2
- CUSHION - fUel tanK = » i =« c v s o mmme ommm s cm e el 2

March 19493

“



- ":\ .
E : N ' ' : ) ] : - CASE 220,222, 442 AND 444 COMPACT TRACTORS. 27
! - " - : . ! T - . '
Y . ' . : ‘ - -CARBURETOR . C
. - - " A72073 used on 220, 222 and 442
y N i\ P ( N KOAZ236636°ans KOA237490 used an 444 (smre with C24408)
‘ - * «  REF. PART NO, S DESCRIPTION | S REQ'D
. A 72073 CARBURETOR ASSEMBLY - 220, 222 & 442 ., ............ 1
! 5 - NSS " CARBURETOR ASSEMBLY - 444|(Used prior to S/N 9652117). . . 1
: . . NSS CARBURETOR ASSEMBLY - 444'(Used S/N 9652117 and after} ., . 1
. : - 1 KO 200380 SPRING - tension, idle' adjust... . . .. ...,.. B |
) ' 2 A 72092 SCREW - idle adjust . v o u v .. T T S
’ 3 A T20M NEEDLE - main fuel adjust, 220, 222 & 442 .,...... P |
i I g 3 KO 275373 NEEDLE - main fuel adjust, 444 (ised prier to 8/N 9652117) . 1
i . ~ 3 KO 237489 NEEDLE - main fuel adjust, 444 ‘(used S/N 9652117 and after)., 1
T 4 40 200383\, SPRING - main fuel adjust ., ... .... P |
: | 5 A 72099 NEEDLE - idle adjust (220, 222 & 442) .\, ... .......... 1
| 5 KO 275231 °  NEEDLE - idle adjust (444 . _. ... ... e I |
. 6 KO 200380 SPRING ~ idle fuel adjust . , ., . ... S A
I 7 A 72079 PIN - float. . ... R s e .1
! ' 8 A 72078 - 'FLOAT - carburetor , . . .. . ... e R
] i 9 A 72080 BOWL - carburetor. ... .. ... B o
I 10 A 72084 SCREW AND GASKET ASSEMBLY - carburetor bowl .. . ... 1
| ’ 11 - A 72103 KIT—carburetorrEpair...........,..__., ...... ee... 18
| 1 NS§ INLET NEEDLE AND SEAT ASSEMBLY _. .. .. .. e 1 -
| NSS . GABKET - bowkring ,............. A
| " 14 Ns§s - GASKET - bowlbaffle ... .. ... ....._....... A
| 15 A 72083 GASKET - BOWL SCrew .o u v v oo on o e SRR |
| FUEL PUMP
} (NOT AV_AILABLE FOR PLASTIC PUMP) N
| T P 1. KO 230675 KIT - fuel pump for KOA235845 pump (220) .« . . oo o . ... U |
| - . * N8§ - SPRING - fuel pump valve ... .......__. T I 2
t l NSS VALVE . .. .. T T - 1
! NSS c GASKET - valve . civ o o te e e et e e e e |
~J NSS : - DIAPHRAGM ASSEMBLY . - . o . oo e 1
” NSS SPRING - draphfagm - - -« o owen oo o 0]
2 C 24887 GASKET - fuel pump mounting - - won w o oo v v oo 1
©3 KO 2386387 KIT - fuel pump for C22988 pump (222, d42.and 444) o ..o 1
NSS - . VALVE ASSEMBLY . . .o .o v .2
NSS GASKET - valve - - . . . ... e e e e e e 2
NSS | ¢ DIAPHRAGM ASSEMBLY - - - . ool oo oo -1
. - o NSS - SPRING - diaphragm - .- ..o o e 1
) : NES GASKET - valve - ... .o ... ... 1
. 2 C 24387 GASKET - fuel pump mounting - . .. ..o oo oo 1
N
w ‘ =
' N /—\/
v - 3
Printed in US.A. . March 1993

Mty e £ 4




. CASE 220,222, 442 AND 444 COMPACT TRACTORS 29

CHOKE.THROTTLE AND GOVERNOR

REF. PART NO. ' DESCRIPTION « REQD
1 C 16449 CONTROL - throttle «~-..-- R L R I |
- 2 C 12224 HANDLE - throttle control, black - --cc.oocmnnnaoa., sl
— 3 C 16448 CONTROL - choke - - we e -ean e ee e Feesaeas .1
- : 4 C 14506 HANDLE - choke control, white » - - - o 2 ... B N -1
5  111- 1 BOLT - 10-24 x 1/2" round head, square neck - - - - - enee e .a 2
6 192~ 18 LOCKWASHER - #10 Std. plated - - -« ... e .. 2
, .‘ 7 129- 17 NUT - #10-24 plated ~ =« «n«» -« - e e AU
" 8 K0A237653 LEVER ~ QOVEIROr = - -« 2cceannnaesnnnns e enananaal
9 15- 420 BOLT - 1/4" X1-1/4" NC heX « = =2 s mcmamammeeun nenaaa
: 10 _195- 515 WASHER - 1/4" plated - - - =« = s e aea e i nna. e 2
11 129 101 NUT - 1/4"hex -z eevnennnnnanaa . W e m e 1
12 KO 235496 SPRING - BOVEINOT =« = =« o s v s s s n t v e i im e canara R |
13 192- 19 LOCKWASHER - 1,/4" plated ~ = « - v sz avuenannn- e 1
14 C 18098 - WASHER - thrust « « - e e v ouennan e maaaaaaa R 1
‘ 15 KO 275690 ° WASHER - Wavy - ¢« v o o o o i m i m i ie ae mmm T |
16 H 43034 CLAMP - swivel, wire - - - - - o - c o o o . . . e m e e aaeas semen 1
17 KO 235086 LEVER - speed CONErOl - « = v o c cdme o e i i mimante tman s 1.
18 KO 235085 SPACER - speed control bracket - - - -« v v v et e n e i e |
19 KO 235084 BRACKET - 'high speed 8f0p -« - - = v e e i c e imen S |
i 20 129- 37 '  NUT - #10-32 hex - - - - - . e a2
21 192- 18 " LOCKWASHER - 3/16" plated « « - v s o o oo e i i mm e e mw ]
22 A 10326 B 1) .01 7§ O e 1
23 KO 235277 ROD - throftle « .« ool L |
24 49485 - RING - retaining, throttle rod - - - - -« .. TR T T 1
25 KO 235476 BUSHING - governor eross shaft -« -« « o v v oo oo on .. 1
26 KOA235256-5 SHAFT ASSEMBLY - governor cross - - - - - PP 1
27 v 34418 - BEARING - needle governor shaft - - .. . e e e et 1
28 KOA 235743-53 GEAR ASSEMBLY - COVEITIOL ~ - « = = w s s s @ s s msoamomeemnn o 1
? 280 KO 235125-8 SHAFT - gOVETNOr StUD « S v v v mvme o iiiimm e e fmim e o 1
30 C 18009 WASHER - governor stOop pifis « €« « s v v v b v s me s v u vt n e ww 1
31 KO 231355 PIN ~ BOVEFIOL SEOD - = « ¢ = v 0w @ m mm e oi ot i im ek 1
. 32  KOA237559 BRACKET - throttle cable « <= « - v v v v b v o cm e o e e e i 1
33 KO 235603 CLIP - bracket « « « v« v v v o« . e e 2
34 KOA236919 BRACKET -~ choke cable - - -« - oo ... e s 1
35 169- 95 SCREW -'#10 % 3, 8" NC lillister head -« ... ... e m e 1
| .
| . u
o

- o , © Printed in USA. . o ' o - March [953




30

o

t|l‘ !

oy ,;\1‘:-1'1 15,'»_“_ ';l‘l
A ““-«l“;.'ll'k"ﬁ" A
Wi
A
b

]
b,
‘Il'l::‘ll":

Y 'IE'[“h:‘ ‘;J .

[y
"

CASE 220,222, 442 AND 444 COMPACT TRACTORS 31

[ TN P o

"PULLEY CLUTCH & LINKAGE

EF. PART NO. DESCRIPTION : "REQ'D

R .

1 C 18052 LEVER - cluteh, 222 (used S/N 9649590 and after)- - - ,,, ------ a1
1 C 18052  LEVER - clutch, 442 (used S/N 9650949 and after)- - -« - - - -« .« 1
1 'C 18052 LEVER - clutch, 444 (used S/N 9653291 and after)- - » ~ s = o =20+ 1
1 C 18052 LEVER - clutch, 220 (used S/N 9647856 and after)- - - - - - -« - . - 1
2 7 C "18115 STRIP - switch, PTO 8afety- « v = - s o s e ca e e e vennnnnans 2
3 C 18053 ROD - cluteh, 220 (used S/N 9647856 and after)- - -+« -~ -« -c--1
3 C 18053 ROD - clutch, 222 (used S/N 9649590 and after)- « « o - < - = = - c a . 1
3 C 18053 _.ROD - clutch, 442 (used 5/N 9650049 and affer). - - ... cnvevou. 1
3 .C 18053 ROD - clutch, 444 (used 3/N 9653201 and after)« -« + v v v v n e .. 1
4 C 16682 RETAINER - clutchrod «--... qeeermeiaanacsnacnnenas 1
5 132- 48 PIN -~ cotter 1/8" X 1" v v crc e e s v e o v e B
6  113- 207 BOLT - 3/8" x 1" NC heX e escacecnunannann f et e 3
7. 0 195~ 1286 WASHER - spdcer (uséd on models without hydraulic 1ift) - - - - « . 2
g . 131- 178 LOCKNUT - 3/8" NChex - -« evvaacanns e . 3
L 195- 104 WASHER ~ 3/B"c s e v s et s s es s s s anacsonsraslnanesns 2
10 195- 525 . WASHER- 3/B"...--.oaa... ooma e R 1
11 132~ 46 PIN - cotter 1/8" x 3/4" -+« -« - o . .. e vl
12 C 18204 SCREW - insulating #10 x 5/8" NF binder head = e« - « « o » = 4 “ee
13 'C 15703 WASHER - insulating 3/16" - - - -« - ... ... eio e R
14 C 15704 . NUT-insulating $10 NF « -« - - o o v v v i i e i i e i i m e e 3
15 C 14224 ROD - clutch, 220 (used prior to /N 9647856)- - -« - =+« o v e v 0 i

- 16 C 14224 ROD - clutch, 222 (used prior to S/ N 9649590)s - - - - - - - . v~ n o -]
15 C 14224 ROD - clutch, 442 (used prior to §/N 9650949)- - - - - - v o v v 2 o v = 1
15 C 14224 ROD - clutch, 444 (used prior to 5/N 9653291). + - . - . P 1
16 C 10487 KNOB - (for C14224 clutch rod} - - - - e o - o o o S e an i v as 1
17 353~ 441 BUSHING - (for C14224 clutch rod) - - - -+ - » e e aaas .1
18

49885 CLAMP - choke and throttle cable. . . .. . 0 - oo o ot .. 1

C .

C
187-
C

C
113-

I

HYDRAULIC RESERVOIR MOUNTING

14240 SUPPORT - reservoir mounting R.H. - .. D e e 1
14241 SUPPORT « reservorr mounting LH. « v o n oo v m v o oo o nlo ool
1251 SCREW - 1-4 x 1-1/4" NC {lat tread Phillips .. . ... .o 4
14246 BRACKET - heat exchanger mounting « - o« -« o o o e e e e 2
14640 CUSHION -~ reServioir « o o v o o i e o e e e et e e e e m e e e e e 2

118 BOLT - 5°16 x 5.8 NC hex - .. .. . e 4

Printed in US.A. ' ) . March [993



. .CASE 220,222, 442 AND 444 COMPACT TRACTORS 33

. ' : ' | . . - CLUTCH ASSEMBLY (PTO)
i LT REF. PART NO. DESCRIPTION REQ'D
I : ' C 17302*. - CLUTCH ASSEMBLY - less Screen 220 (used prior to
' - S/NOBABOOOY « ¢ e s vrsnaiaconeranaanennas R T \
i C 17302* CLUTCH ASSEMBLY - less screen, 222 {(used prlor to _ .
I ' . s B/NOBAITL) e v s v eatsooarorasaasanasonsaas |
I C 17302+ CLUTCH ASSEMBLY - IESS screen, 442 {used pnor to i
| - . S/N9B51073) ¢ -cvemnanciisnrnnasasnans creaasl ’
i C 17302* = CLUTCH ASSEMBLY : less screen, 444 (used pnor to . e
I : Y ok S L L L R R L N |
o C 18241*% . CLUTCH ASSEMBLY - Iess _screen, 220 (used s/ N 9648090
I ’ . and after). L i
{ C 18241* CLUTCH ASSEMBLY - less screen, 222 (used S/N 9649791
N L. andafter)-.’.-' .................. B |
C 18241* CLUTCH ASSEMBLY - less screen, 442 {used /N 9651073
o ANA ATLET) « v e = s v as e st e rac et el
C 18241*% CLUTCH ASSEMBLY' - less screen, 444 (used 5/N 9653691
) ) and after)s » - - s o st e it T s s v 1
1 C 15721  SCREEN - grasS--c«sse-oxcsnroatotaoanseans ST 1
2 NS§s . HUB - ‘clutch (used with C17302 cluich) order itém 22 ++ -+ -+ 1
2 NSS HUB - cluich {used with C18241 clutch) order item 22 ¢ 2 » 5 ¢ » 1
3 C 19718 - . DPLATE-clutch s e s e v s v aeecssceanrecron REEEEEE 1
4 i64- 40 BOLT - 5/16" x 3/4" NC flat head SOCKEt + s s s s v nnnn- .0 2
5 183- 7 LOCKWASHER - 5/16" countersunk external tooth « -+ - . - s . 2
6 C. 23740 DISC ~ fTiCHON »  » = s ¢ oo s saasnnssnneassnonsesanse 1
7 C 15515 “WASHER - Spring « « « -+ oo - o0 o« o e e aans e s e e 3]
8 C 15557 - WASHER-~ spacer 050"« c o s e v e v snaenarsssnanen UAR
8 . C zz26M PULLEY AND DISC ASSEMBLY -~ Clutche « e o v o s avenonn 1
10 C 23245 BEARING - cam and pulley-«s s s s s o vrusronvsnsanss 3
11 C .15556 WASHER - spacer .010". <« c s ov v v v v SERRERRAERE . UAR-
11 C 21586 WASHER - spacer 003" . - - -0t e ee et aa e UAR|
12 'NSS . . CAM -~ clutch(service with (2)(:‘23033 cams and. (1)023506 arm) 2
13 C 16786 SPRING - clutch load -« «scseasinsssnennn Y ]
‘14 C 15743 WASHER - spacer (used with €17302 cluteh) » - - - - be e 1
14 . C 18243 ' WASHER - ‘spacer {used with C18241 clutch) « + e v v v v v v - o - 1
15 C 16464 SPACER - hub (used with C17302 clutch)e « o v e v v v v I |
I 15 € 18244 SPACER - hub {used with C18241 clutgh). » « o - o v o v v v e 1
! 16 195- 2036 © WASHER - fan 13/32" {used with C17302 (:lutCh) ------- sea1
| 16  © 2815N WASHER - fan 17/32" (used with C18241 cluteh)s v =« s« 2 v v 1 -
I 17 C 15744 BOLT - 3/8" x 3-1/8™ NC hex L.H. threads {used with ~
([ : Co C17302 Clutch) - « s s s o ssaaannsssccnsansonns e 1
I 17 C . 18242. BOLT - 1/2" x 3-1/8" NC hex I...H threads (used with :
' S C1B241 CHUEOR) + » v« s s s o s omeeeenmaansiossannns 1
! 18 C 23506 : ARM - engaging + «» e -s e rracmocauncananns e w e 1
!l 19 C 16616 -  FAN- COOMDg- -+« s ovreecee-- e |
! 120 113- 207, BOLT - 3/8" x 1" NChex ZP « -+ - - - et 4
21 192- 21 LOCKWASHER - 3/8" s v v s v e v s rnarsnonsnsamasunns 4
22 C 19472~ KIT - stub shaft, clutch {includes items 2, B, 11, 14, 15 ‘
. 16,17 &19) .. . st i r e e e s e PRI 1
\ *Qrder C23506 and C24774 for clutch replacement.
| . Co
|
| e
b 2
| i : - - . d '
| Printed in U.S.A, X & : : September 1978
' - N P

/
-
—




- 34

CASE 220,

b

EF, PART NO.
16195
16195
16196
16196
- 18059 .
18059
18060
180860
16170 -

106

16364 .

15183

C 15184

111~ 1.

192~ 18

129- 1%
10 195- 512
11 + ¢ 18153
12 C 16362
13 132- 46
14 C 14500
15  111- 109

L 16 131- 71
17 ¢ 18890

17T C 18150
18 113- 113 .
19 192- .20

20 C 14729

20 € 14730
21 192- 23
22 113- 424
23 C 18239
24 C 16373
25 C 24137
26 138- 319
27 .120- 102
28 C 18351

HHH;‘HH&Q
Q—OOOOO()OO@

W -1 N ) B
[
OON
s
L

Printed in U.S.A.

222, 442 AND 444 COMPACT TRACTORS 35

H'OOD.FRAME AND GRILLE

. DESCRIPTION REQ'D
FRAME - main, 220 (used prior to S/N 9647856} + + » + « + = « canal
FRAME - main, 222 (used prior 0 S/N 9649590)« + + e a0 v s v v, 1
FRAME - main, 442 (used prior to S/N 9650949) .+ oe s e a v u |
FRAME - main, 444 {(used prior-to 8/N 9653291). .. ... veernal
FRAME - main, 220 (used S/N 9647856 and after) « « s = = s ¢ a0 o 1
FRAME - main, 222 (used S/N 9649590 and after) -« v « e v o v a o a1
FRAME - main, 442 (used §/N 9650949 and after) « « « v+ a0 v v o 1
FRAME - main, 444 (used S/N 9653291 and after) « « « c v e 0 v v o & 1
TRAY - battery. « « v+ » + » T N 1
- SCREW - 5/16" x1/2" Whizlock - -« - s s s s cmenrounns weead
. HOOD AND GRILLE ASSEMBLY....-- e s e ranE st 1
'SPRING-hDodlatch.......................: ...... 1
LATCH-hoode v+ e s v o v e R e e I
BOLT - #10 x 1/2" NC round head, square neck ------------ 2
LOCKWASHER - #10 + e s s darnrrooscccanenns RS, 2
NUT - #10NCheX v e v v vunsunn et e i, Te e e 2
WASHER - 7/32" zinc plated + v o+ v+ 0 o s N P )
CHANNEL - instrument panel liner. -« « . - - - e N
ROD-hoodhjnge............_.-...-............‘...~1 .
"PIN - cotter 1/8" x3/4" -« cuanan PP e e S
SPACER - hood « « « =+ + « e e e fa et e as e e e m e 1
BOLT - 1/4" x 1-1/4" NC round head square neck « » = =« s v 1
LOCKNUT-I/é"NChex ............... e ar e e 1
PAD -foot LLH, ¢ v v s ettt v evariseasteanraras Paaaee 1
PAD-foot RRH. sc-overeercun. I 1
BOLT - 5/16" x 7/8" NC heX e e « « v v e e, 2
. LOCKWASHER - 5/16" -+« s« EEEREEEREE e e e e s aeann 9
SPACER - rear frame (442 & 444} + v« v et e v avsn v iansnn 2
SPACER-rearframe(ZZD&ZZZ)----------u----- ----- 2
"LOCKWASHER = 1/2" ¢ v s oo v enarnennrosaonnennenenn 4
BODT-l/T'xl"NClmx ............... et e d
STRAP - battery hold down + « «.c v v v v o et e 1
PIN - lateh ¢ coc v v e e 4 s b e v v v e v e nnnr e e i e st 2
SPRING - latch -« v+ ... e e T 2
PIN - roll 3/16" x1-1/4" . ... .. .. .. e i e rssas e 2
T - 5/16" NC hex- «- ... 3 O R 4
E-frame « « s « « s v o o o I T e s . 2
l);i
September 1978



°

' 36

'CASE 220,222, 442 AND 444 COMPACT TRACTORS 37

00 =IO LM Iy

SEAT,FENDERS AND TOOL TRAY

EF. PART NO.

C 16408
C 18404
C113- 441
113- 427
113- 424
192- 23
C 16430
C - 16429
C 24318
C 24319
C 15410
195- 2021
26- 524
C 14534
121~ 106
C_ 17152
€ 16444
“C 16445
C 16446 -
C 16447
C 16393
- 195-.2029
C 17216
C 17066
131- 178
C 14728
-

Printed in U.S.A.

b ' A

i

' _ DESCRIPTION L 'REQ'D
SUPPORT - seat, front «ececeenvacecnsnnanan.. esessl
SUPPORT-seat,rear.......,......_.......'...........l1

BOLT - 1/2 x 2-1/4" NC hex (442 & '444}. .. ... tresanseenn B
BOLT - 1/2x3-1/4"NC hex (220 & 222) ¢+ cte e e v v ensavenes 2
BOLT « 1/2%1"NCheX seevecnaces B
LDCKWASHE'R-I/Z".....-.. ------- BLEL IR R} n.-o---4
TRAY-tDOl--.‘,.--:o----vo--c---_---.---- ------ 0-1

Pm-seathinge-"-......,.... --------- "5 e . -—-,1
SEAT - 220 & 222 « - eveca- chercs et ener e sweeeal
SEAT -~ 442 & 444 e vev velnnansn U
CUSHION = rubber - e sssa. C s et s rE v e .
WASHER - 5/16 x 1-1/4" OD, zincplated « v e vsvaaa. vaeesa d
BOLT - 5/16 x1-1/2" v v v e .. teseserereancnna e d
BUMPER - Seat «vsvereecssas D isese 2
BOLT - 5/18 x1/2" flange WhizloCK « « » = = c v e s svvnvnsees 14
HINGE ASSEMBLY -seatecssvaaun Seete st rasanaana .1
FENDER - L. H, (442 &£ 444) e v 4 c v e v v e e v evannnsnan ensael
FENDER-R.H.(442&444)-.....; ................ eael
FENDER - L. H. (220 & 222) « ¢ o« ¢ s v e emnecnonnsns eeldeal
FENDER - R.H, (220 & 222) e a c v s v v v - v cresaans P |
LEVER -shift «vvovesvvewcann rrfesrrerrececsana ia1
WASHER - 7/16 X 1-1/470D & vt vennnernnsrwann R |
SPRING ~ shift lever « « v e v v s v evaosnonennnas |
WASHER - cupped. ... ce et ccsmers e e nnaannn erennl
NUT - 1ock 3/8" NC heX +.eosvecevnssnnn T |
GRIP - Shift' 1ever « « s e s e ot s censaeaennnnans PR R R R 1

- ﬁ.
3
. " Septeraber 1978




D

CA‘SE 220,222, 442 AND 444 COMPACT ‘TRACTORS 39

R o 220 AND 222 FRONT AXLE
REF. PART NO, : " DESCRIPTION . REQ'D
1 C 18812 AXLE.-frOnt-------n------- ---------------- PR l
2 C .14128 SPINDLE - lefthand - -~ - -« v o u v cmv i i m v n vl e .o 1
3 C 14131 " SPINDLE - righthand - « - s o s o ol d i i i n v e nammnne PR |
) 4 138- 99 PIN-10ll -« s e v e vemamens R L T I 2
' 5 ~C 11906 WASHER - thIUSt « = = = s e csvuranscnasnnas e 4
6 ' 219- 404 FITTING - lube - - - - uaon .. f e e r e aae ... 3 .
7 C -13106 COVER -~ lube fithing - - « - s o - s s e e n s e c e e nnw s G emeaa 3
-8 132- 11 PIN - cotter 5/32 X 1-1/4" v v o v v e u s e e aad
9 C 12975 WASHER - wheel spindle -« v v o v v v o v e o i i it anas cnmeana B
"10 A 30881 WASHER - wheel Spacer = ---.--.--.. Y
11 187- 1046 BOLT - 3/8" NC indented hex head + s neeevuvacnan.. reraa 1
12 C 14334 TIEROD i o v et cs it mmee otmmmmmnmmee s A
13 c 12102 BALL JOINT - 1/2" R, H. thread -+« annnn 2
- 14 192-, 23 LOCKWASHER - 1¥2" zinc-plated ~ -« v e v v v ot im v nw B
- ’ 15 129- 125 NUT - 1/2" NF hex R. H. thread -« v i o i i i i h it mmwns «e B
=16 C 13605 BALL JOINT - 1/2" I, Hothread w - v - o v o i i i i i st i iean v 2
17 129- 325 NUT-1/2" NF hex L. H. thread - - - v - « - o s e i e i i i e e e a 2
18 C 16401 |, ROD 2drag linK - - - = « o e s v ot e et e i rcmr mmemmnmaaun 1
. , 19  NSS PIN - axle pivot{order C22278 and C22568) « - cv v v v v e e e e o v vt 1
: 20 218- 17 FITTING - JUDE =« o o o e e e st it s m s i m e e bt amr e r e wman )
442 AND 444 FRONT AXLE
L
! 1 C 18813 AXLE - front « « - « = - e e e e e m e e e eaaw e aiaaae e 1
2 C 16382 SPINDLE - right hand < -« - - - b i o o i ot i it v m e e n s 1
3 C 16383 SPINDLE - left hund - - - 2 o v s e st e e et i mmm e mmcmmmewn 1
4 138- - 99 ° PIN-roll v v sw iime i e e iii i ce e e e e 2
5 C 13605 "BALL JOINT - 1/2" L. H, thread - - ... 9 -
6 C 137186 WASHER - thrust - v v - 0 oo vt o i is i i e o n s e e e 4
7 219-" 404 FITTING - lube - - v« v v -« o - . S 3
, 8 C 13106 . COVER - lube fitting - - -« + -« v« - - e e e e e 3
9 132- 77 PIN - cotter 5/32 x 1-1,4" «« oo v v oo o e e e e 9
10 C 12975 WASHER - wheel spindle -« « - -« v ... e e e 9
11 A 30881 WASHER - wheel Spaeer v o o v e o v oo i iiaa o e i 4
12 187- 1046 BOLT - 3.8 NC indented hex head -, ---:-.- .- ]
.13 C - o1zi02 BALLJOINT - 1, 2" R.H.thread . « - oo o0 oo oo oo oo oo 2
: 14~ 192- 23 LOCKWASHER - 1,2" zinc plated « . - - - - ... ... oo... 3
- 15 129- 125~ NUT - 1;2" NF hex RO H_othread - .- oo .. .. ... .- 6
16 129- 325 NUT - 1.2" NF hex L. Hothread « v o v v o i oo i i e e i i wea s 2
A7 C 16384 TIE ROD . . ... e e 1
* 18 C 18401 ROD ~drag link - . .. «.ooo ... e e ere e PO |
2 19 NS5 PIN - axle pwvotforder C22278 and C22568). w = - o 0 v 2 i v i e e o ot s 1
a0 219 17 FITTING - lube - . . ... ot it i iamer e 2 -
i s _ )
A
Printed in U.S.A. ' '  March 1993
.




"REF. PART NO.

1 C 16945

_ 2 C 18014
2 C 18014

2 C 18014

2 C 18014

2 C 18014

2 C 18014

2 C 18014

2 C 18014

3 131- 356°

N 4 C - 16200
5 C 16644

6 C 14200

7 C 14201

. B 131~ 1112

9 195~ 2021

' 10 192- 20

11 113- 103

12 C 14840

13 113~ 206
14 182- 21
15  195- 2069

16 C 15006
17 126- 16
18 C 24098
19, 219- 404
20, C 12975

211 C 18017

Printed in US.A.

e

 CASE 220, 222, 4§'2'AND 444 COMPACT TRACTORS 41

' STEERING GEAR ]

CAP - steering wheel (also order [ 2] C18017 clips)
_ WHEEL -
"WHEEL -

WHEEL -
WHEEL --

. WHEEL -

WHEEL -
WHEEL -
WHEEL -

<

* DESCRIPTION

steering, 220 {used prior to S/N 9647434} . . . . . ... .. 1
steering, 222 (used prior to §,'N 5649226} . - . . . . .. .. 1
steering, 442 {used prior to S/N 9650702) - - - - . .. ... 1
steering, 444 {used prior to 5/N 9652570) - - . v - - - . .. 1
steering, 220 (used S, N 0647434 and after) « - -« - v . .. 1
steering, 222 (used 8 N 9649226 and after). « o v = a s o - . 1
steering, 442 (used 3, N 9650702 and after) -« - - . . . o & 1
steering, 444 (used S/N 9652579 and after) - - - .. . . .. 1

NUT - lock 5/8"- « - - - et e 17
SHAFT - steering- - -« = o s o - o e 0 i e it i a i m e e mm - CICICI I

- SUPPORT

- steering gear - « « - - e s v e naw oo

PIN-pivot - o v - c v s mcm e e e e e o SRR AT
WASHER — shimi- -« « = - - o v m e i o e e
NUT -jam 34"« -~ -« v e vmvva . , :

WASHER-

IOCKWASHER - 5. 16" zin . platéd

-

BOLT - 5/16" x7T B NC hex - - - - - - v - &

GEAR - steering
BOLT - 3/

B B S N G 37 D G
LOCKWASHER - 387 - - - - - o i i e i e e e e

WASHER - 5/8" 2ia DLttt -« o v v v v v mbwem cmeewe oo
BUSHING - flanged nylon - - - -« - v v v i b i i i b i et st e i e o me e s
KEY - Woodruff 3 16" x 3.4« + o ol it i i i o it e

TUBE - steering

..................................

FITTING - Iubc 457 - - - - - v o oo e i
WASHER - 5/8" - - - - - o o e e e e e e i e, e e e
CLIP - tinnermax (uoc vita CI8CHE  teoring vheel) - oo oo oo oo 2

A

N

March 1993 ,

U




~

: CASE 220,222,442 AND 444 COMPACT TRACTORS 43
i o ' BRAKE ASSEMBLY
- ) ' ' . _ i}
ﬁ N REF. PART NO. : .DESCRIPTION Lo : REQ'D
s 1 C 18152 . PEDAL-brake--=---*2-----eeccscmmaannnonnnnc-nn 1
. TR C 12975 . WASHER - brake shaft - - - ~» -+« -- I ICICI IR R 1
? 3 132- 336 . PIN - cotter 1/8 x1-172" ===« mcanns R LI |
4 C 16370 - SPRING - pedal refurn = = =« == = == s e s eemrmucvacivnunna 1
- 5  131- 164 NUT - lock 1/2" " NC hex » = == == =no=oon- bereme PN ‘2
6 C 18147 2 LEVER - brakelock <---*--ws=nvrrnnvs Aesrsas e 1
7 C 16379. SPRING - brake lock =+ -c-=-=-resrmmuannann.- e 1
2 8 C 14946 | ROD-brake (220 & 222)----------v-uven I 1
B C. . 14945 ROD - brake (442 & 444) -~ =- -+ - - - R -1
9 195- 104 .  WASHER - 7/16%--- -~~~ R I 1
160 132- 310 -PIN -cotter 1/8 x 1" === -cms- vt uuenainnranens R
11 213~ 4 CLEVIS - 3/B" r-rccmme s e e e e i i ie e o B 1
iz 141~ 4 PIN -'¢levis = === =~ - e e e e e e e et laae e 1
13 132- 321 PIN-colter 332 817 - -~ - e o irei o n e |
14 C 13863 ARM - brake s =" -t .n e 1
15 138- 96 PIN - roll 316 x 1"~ =~ - - = I e e aaeiicaa ]
16 C 13866 . SHAFT -Dhrakg«--=s--=r-cnsssumvannnan O 1
17 C 14187 BAND - brake= - -~ ~=--~=-=«=a=su.uun. Leaeee e 1 -
18 " C 13526 PIN - ¢levige === s «am e srotemn s nnauuesos R 2
L]
FRONT AND REAR WHEELS -
220 442
- BN . : 222 444
1 C 24435 WHEEL - rear, 5bholt -« v - - o e o e o ii e ea- 2
-2 . C 10314 BOLT - rear Wheel =~ ¢ == v v n s et m b mt m st v m e = v s 10
3 C 24433 WHEEL - front {includes bearings)= « =« ~ « v« = o o0 v v v ur o - 2 2
4 218- 403 FITTING - Tuhe = - === == - - s e iemmmunnn R 2 2 ,
x 5 C 12110 BEARING - wheel, Immer - - - -« v v oo oo mom oo n o 2 2 -
6 Cc 12111 BEARING - wheel, outer - - - v v v o a v o o i e e s - A
7 ¢ 12370 CAP -~ plastic fropd -« m == - s s v e e e w2 o
8 A 170185 CAP - hub, rear (optunl) - - - - v 2o s wmu s B e - -, 2
) C 24438 WHEEL - rear, 6 hoelt - - - - n v o v o vt S - - 2
: 10 A 30064 BOLT - rear whoeed - - =z - o= - oo im oo PR 12
. . il A 70062 CAP - bub front wheel foptional) -« v v« wwovv oo oo D2 2
%
‘l -
« Printed in U.S.A. : ' . T March 93 -0




' s ~
'

¢
] '
'

CASE 220,222, 442 AND 444 COMPACT TRACTORS 45

6: . o S IMPLEMENT LIFT .
REF. PART NO. , . DESCRIPTION REQ'D
’ 1 C 17319 LEVER ASSEMBLY - implementdift . . . v v oo v v uu. - R |
' 2 219- 404 FITTING - UD€ 45° & s i e o et ee ie e mememee e amenn s 1
: 8- C "16741 ° ' - ROD - height adjust . .~ ... .. .. e e r e e n e 1
. 4 C 16751 KNOB - heightadjust . .. - .0 i e imne i aann ceeal
' 5 C 16750  ARM - indicator .......... e e e e e “o1
W6 17249 "BRACKET - mounting 0D - ¢ . . e e v - - e e wanane we el
I 7 - C -17250 - . BRACKET - mounting bottom . ... ........ Famee e 1
8 113 221 CBOLT -~ 3/8x7/8 " NCheX «u o i i e s s aeseem e eenmeennn 4
9 131- 178 NUT - lock 3/8" . .......... e e me et . |
10 - Cc 1N LIFT -latch. . ... .... e maa e em e |
11 164- 42 SCREW - 5/16 x 1-1,/4" flat head socket . ....... -
' 12. €. 17281 CSPACER -latch ......c....... e e a e, ]
13 C 17067 ‘ROD - lift lever push . . .. ... .. M e e e e e e e 1
‘14 .C . 14525 BUTTON - thumb. . . L. ot it ot i s nasans .1
15 138- 2054 - PIN - spirol 5/16 x 1-3/4" ... _ ... [ A S
‘16 C 15564 SPRING - lift lever .. ....... e S |
+ 17 195- 521+ WASHER - 3/8 X 11,1687 OD. « 0 o vttt e amemammamemeann 2 -
\ ©"18  C 18144 ¢ BUSHING Tv'v e v 05 ve me e e n e s e e e e e 1
W
; o - , - DRAWBAR AND TOW HITCH
I C 13360 DRAWBAR . .. .. ... ... v ... e 1
2 192- 23 LOCKWASHER - 1, 2" Zineplated - - - - - . o o o v e .. e e oo 2
3 113- 424 BOLT - 172 x 1" NC hex zine plated . . .- .. oo o oo uoo.s 2
N k]
!
. e o "
“ |
i |
- - I
Printed in US.A. - ’ . March 1993




= . CASE 220, 222, 442 AND 444 COMPACT TRACTORS 47
e TRANSMISSION AND FINAL DRIVE
"REF. PART NO, DESCRIPTION | ' REY'D
1. NSS CASE - transmission(order 24843 and C24802). - « = o o o o o . . .. 1
v 2 C 12713 BEARING - flange - e v v vc it e vmcecaaaanannnn e e, 2
3 C  16744% BEARING - flanged .. o . o e cuenncncansnn PP fee.  2°
4 D 31945 SEAL-axle ....... e e e e m i 3
5 C 1324] BEARING - sleeve . . .. c.. ... e e e e e e e e 1
8 C 13385 BEARING =SI€EVE .« o v vvavuwnnnn-. [P |
T 221- 4 . PLUG - fillerand drain 1 2" - . . .. ... h e s aan s e e aa. 2
] P 8 C 13266 SEAL -~ Shift TOd + v 2 v v v 4 s st ocsme e m e emaeeeeannn 1
' Pl 9 C 13211 BEARING - roller, input shaft . . .- .. ... ... ... A |
Prad 1 10 "C - 12723 CAP-shiftrod .... .. e enicnnnen- S |
i ' . | 1. C 16699 = SHAFT - axle, short RVH. (220 &'222) .......... e e e .1
' 12- C 22638 SHAFT - axle, short R.H,.(442 & 444) .. ... ... ... cemeeee 1
{ . 13 . C 167000 SHAFT - axle, long L.H. {220 & 222) .. ... . 1
i 14 C - 22637 SHAFT - axle, long L.H. {442 & 444) ... . . i ii it 1
1 15 B 52144 RING - retaiffer, axle’« : « + v e v v v i i e i i it i a .. a2
N 16 C 12554 SHAFT - transmission input (220-& 222) S
- ‘ used with C13047 motor, 20 tooth -+« v v v w v ot e n e e 1
: 17 C 14199  RING - input shaft seal (220 & 222} used with C13047-motor - .. 1
1 18 T 36441 BEARING - thrust (220 & 222) - . ... ... PR B 1
j 19 C 14656 RING - back-up (220 & 222) used with C13047 motor - . ... ... 1
J 20 C 13212 RACE - thrusbbearing (220 & 222) . . .. ..o ool 2
21 C 12725 FORK -shift .. ... ... e e e e iao . 1
22 C 16339 ROD - pear shift ..« oot it it e . e e e . 1
23 G 14168 RING - retamning - « -« - o 0 oo Lo i e e e e e 2
24 C 14644  GEAR - cluster input {19 tooth'spline) ........... 0.0 1
- 24 C 12553 GEAR - cluster input 1220 & 222) used with C13047 motor
) ' . 20 tooth spline .. ... .. e e
25 C 12551 'GEAR - high 4l tooth .......... .. .
26 C . 12552 GEAR - low 55tooth ..... e [ .
217 C 16295 - KIT - duff. case (includes Ref. 34 and 35) ... .. ..._....
C 24192 KIT - pinion and side gear  .......... .. e FR e
29 NSS GEAR - differential pmion .. ... ... e
30 NSS GEAR - duferential ..., . f e e e e
31 C 12558  WASHER - pinion thrust | . . . . . e
32 C 12560 PIN - thfferential cross | ., . . . . . . .
33 R 17820 PIN - differential cross lock | . . .
- 34 28-
35 131- 366 NUT - lock 3, 8" NC hex . .. .. e e e e e .

12718 WASHER - differential
14223  WASHER - spaccr

12965 GEAR - brake idier
14222  RING - retamner, brake wdler
13261 BRAKE DRUM

.............................

.................................

2
=)
SES RN ORONSNOES!

1
1
1
1
1
2
2
2
1
1
680 SCREW - 3 8x4-3 4" NC hex cap _ _ ., . . 4
' 4
2
A
1
1
1
]
1
1
1

4] 26- 128 KEY - Woudruff, brake wdier . _ . _ ... L.
42 13196  GASKET - trangmigsion cover .. .. ... ... . e e
‘43 13197 -~ COVER - tranSmiSsSIOn & . . o o oottt e e e e e e e e e e e e
44 - A 50096 - BREATHER - transmission .. . _ .. .. . e v - ..
45 192- 19 LOCKWASHER -1 4~ e e e e e e e e e e e e . 6_ -
46 - 113- 1 BOLT-14x1 2"NChex .. _........ P, 6
47  138- 319 PIN-vroll3 16'x1-1 2" . .. i e R 1
48 C 14919  WASHER - special, sham (01571220 & 2220 . .. ... ... .. _. UAR
. * Use C12540 bearing prior to §'N:
| % . 220 - S/N 9647434 :
. . 222 . §/N 9649226
- ' < i 442 - 5/N 9650696
C - * J . ' 444 - §/N 9652551 - ‘ .
: - , T : Printed in U.S.A ‘ . . March 1993
i




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 49

r S HYDRAULIC SYSTEM . '
REF."PART NO. - DESCRIPTION REQ'D
1 C 18335 SUPPORT?- ‘pupip mounting - - - - - AT PP R R 1
2 113- 207 . BOLT - .3/8 x 1" NC heX, support mountmg I 4
3 114- 200 BOLT - 3 ‘8 x 1" NF heX; pump mounting »=--«+aseeecran.. 2
4 192kt 21 LOCKWASHER - 3/8" zinc plated - -« - -« - - - RTINS
5 W  5063-5 | KEY - square 1/4 x 3/4" (220,222 & 442) -« e s e - v - Dol g
- 6 ‘C 15726 COUPLING - pump {220, 222 & 442) {Repairs page 51}~ === - - - - 1
» 6 C 17298 COUPLING - purhp (444) {Repalrs page 51) -« -« - s re IR |
7 C 15481 PUMP - hydraulic fRepalrs page 51) - - - -aa-. I 1
8 C 17236 FITTING - hydraulic 3/4T x 7/8" "O"RING, pump and valve --- 2
9649062 ' _ 9 218- 5007 Q" RING -~ 5/8" for C17263 fitting - « » « = - = o' ac cn o - 1 2
3§Eg g: mgggt ggg gg:gg .{-8 gff: 9647203 - * 10 218. .5062 FITTING - hydraulic 5/8T x 7/8" "O'"" RING, pump pressure ---1
11 218- 5007- “O" RING -, 5/8" for Cl8321 fitting ~ ~ » e a e cam e man KNI |
12 C 14195 EXCHANGER - heat - - -2 2 a e v a o . R I TR A R |
13- 214- 8 CLAMP - hoSe - =« «n nu - - e e ... 6
.14 C 14245 HOSE - rubber 3" - -« v -~ = v o . SO e n e 9
15 C 16101 RESERVQOIR - hydraulic ol - - - - - -« c v o o w o u s R LI -1 ‘
16 ¢ 11529 . CAP -~ reservoir withinsert - - - - - -« o o oo ool e et a i 1
17 C 11545 INSERT - reServoir Cidp =« =« s - - o - s r e sttt o amnnn 1
18 A 70100 © STRAP - reservoir mounting « - - -« o« o o o o o i i v c st v a 2
19 173- 215 SCREW -1,4x1-1. 4" round head machine « < - = = - = = v v o 2 v u s 2
20 129- 504 NUT - sguare 1/4" NC zinc plated « «w = v v o v w o m o m et i i i oo 2
21 C 16689 . TUBE - hydraulic, pump to tank - -~ -« - R meeea s 1
22 C 16686 . TUBE - hydraulic, pump to valve - - v« - rvcvnnue-- I 1
23 C 16690 TUBE - valve to heat exchanger - - -« -« - o - - R 1
24 . C 16687 TUBE - valve to lower motor port (442 & 444) « - - - - - - - v o c 20 ]
25 C 17898 - TUBE - valve to upper motor port (442 & 424) « - - -« - - oo n s 1
26 218- 5107 FITTING - motor port, 90" elbow O ring - - « = v v = = = = «& .- 2 :
21 218- 5007 "Q" RING - 5/8" for 218-5107 fitting - - - - - - r e 2 T
28 - NSs VALVE -~ hydraulic control, single sponl (220, 222 & 442} -
; {Repairs page 53)(Order C22020 kit, page 53B) « = » = = « = ACEP T |
/2~9 - NS5 o VALVE - hydraulic control, two spool (all models with
. hvdraulic liIt) (Repairs page 53)(Order C22019 kit, page 53B‘ 1
30 171- 247 SCREW - 5/18 x.1-1, 4" NC Tflat head machme ------------- 2
31 131- 351 NUT - lock 516 NC hex « =« - o v - - LI L AT e e e e 2
32 218 5062 FITTING - hydraulic valve 5;8T x 7, 8" "0 RING - - - - - - I
33 218- 5007 "0 RING - 5/8" for 218-5062 - - - - noa.. TR ... 2
t 34 C , 17354 I\L'I—squalr;l4x12‘(444)----~~—------------~-'—-1
3% C 716697 "MOTOR - hydraulic, 220 (Repairs page 57) (Used
. S SN/96490682 and after) =+ s oo e e e oo ool e e e 1
35 C 16697 MOTOR - hydraulic, 222 (Rep’urfs p"l“E‘ ‘37] (Used L :
) S/N 9647203 and a_t'tel) --------- . . A M
35 C 14655 = MOTOR - hydraulic, 442 & 444 (Repairs page 5'?) I B
36 C 13047 . MOTOR - hydraulic, 220 & 222(Repairs page 55) - |
37  166- 8 REW - 1,/2" x 1,-1;4" NC flanged 12 pho--ov o v 3 w0 i u ., 4
38 A 30093 SEAL - motor to transnnssion case (442 & 444). .. .- ... .. -1 Cot
39 A 32190 - SEAL - motor to transmission case (220 & 222). . - - - R 1 -
40 C 16261 MANIFOLD - hydraulic motor (220 & 222% « « - - - « . . . A
41 A 27410 "0 RING - manifold to hydraulic mdtor (220 & 222) S
42  166- 24 BOLT ~'5/16x 3/4" NC flanzed 12 pt, + « v+ s v v aie v n o, e 4
43 193- 29 LOCKWASHER - 5/16" internal tooth - - < .. .. I T -4
44 C 14619 HOSE - rubber 47 - - -xvcerov e e L 1
45 - C 16734 ~ TUBE - valve to lower motor pcnt 220 {used S; N 9649062
. ] andafter} ------------------------- I
45 C_-167%4 TUBE - valve to lower motor poxt 222 (uqed S/N 9647203
- Coandafter)c v v ot eeseecn i N |
46 C 168793 TUBE - valve to upper motor port, 220 (usod S, N 9649062
ancl after ) ...................... “ v s s m s Uoa e e e 1'_
46 C 16783 TUBE - valve to uppPr motor pmt 222 (used 5/N 9647203
: and after)- S e I IR I I I N va 1
i . Printed in U.S.A. o March 1993

T . o e s




#
/
Y e —— —

L)

3

?
Vg
w0y

@ '
@@m‘—\

WO M AT Mo

-

CASE 220,222, 442 AND 444 COMPACT TRACTORS st

-

SPEED CONTROL

REF. PART NO, N DESCRIPTION . REQ'D
1 A _ 37247 " KNOB - speed control ===~ -- SR T T 1
2 C 12093 BUSHING - lever= =< -+ ==---- S _—
3 C 16162 LEVER - speed control = -=-=----* fr ettt 1
4 -C 17612 SPRING - compression® = ==~ =" -~ LTI TP SR 1
5 C 21518 _WASHER - oilite = == =====~-=--" IR I I I PP 1
Li] C 16412 ROD - control® - - === ===sfc-n-nou--n ke e e raaea 1
7 128- 102  NUT - 5/16" NC hex, zinc plated = == === = = ==t sernn.n. .3
8, . C 16683 JOINT - balls s resmosamsoonmranncan.. S el
9  131-- 176 NUT - lock 5/16" NC hex, zinc plated »« ==~ «-ormn-cenno.. 1

"HYDRAULIC PUMP 'A_ND COUPLING

C 15481 PUMP - hydraulic="""-°"""""«>==®>-~ STt STes AR |
. F 53109 PIN - dowel * "= w =" --q--cmssheon oo B -2
C 15730 COVER - year """ ~=""""~ I I 1.
C’ 15731 . GEAR ASSEMBLY - driven -----==-=-- R 1
C 15732 CCOTRING ttrrtctsoten A 2
C 15738 - - BODY -pump """ i et e N -l
C 15734 . . COVER - front* - ===~ ARERRE AR AREREEEEE 1
C - 15735 SEAL - rotary -~ > = - rcmmmeem e ce e -1
C 18384 GEAR ASSEMBLY - drive *---*=-+--- - I I |
16 C- 15737 PLATE -~ wear - = -2 mm - mmmmm s s e s mmm 1
11 C 15738 . SHIELD - heat = = === -~~~ STt e e 1
12 C 15739 GASKET * -+~~~ R SRR R 1
13 C 15740 -  SEAL-"--- R R R TR 1
14 113 111 BOLT-"----===-~-~ e I S g
15 126- 111 . O KEY - 1/8x5/8 Woodruff - - - et aae e 1
18 C 15726 COUPLING - pump (220, 222 & 442) ~ - -~ -~ ===~ -« - S i
16 C 17298 COUPLING — pumyp (444) - -n = - -mmsmmmmme e e o 1
17 NSS ' HUB - (order itemy 16) -~ === ==~ AR ST 1
18 NSS HUB - (order item 16} - -----~------- ST s e 1
19 A 70112 ‘ SPIDER - {for C15726 coupling) -~ - - - - -==v > -v - - |
19: C 15036 - SPIDER - (fur C17208 coupling) = -~ -~~~ Sttt 1
20 83- 55 SCREW - sct 5716 x 5 16" NC socket head - - =70 =- - r s v s 2
AN
\
Y
b
Printed in US.A” ) - March 199}




! . - ST . .
> ' ' ! CASE 220,222,442 AND 444 COMPACT TRACTORS 53
5 v o ) ‘ ! . - ) . . .
o ' HYDRAULIC CONTROL VALVE C 16493 (TWO SPOOL)
i M oy - : ' o . -
RO g : _ . - }
. - REF. PART NO. DESCRIPTION . - REQ'D
. NEs - VALVE - control, two spool {All models with hydraulic 1ift)
' ) {Order C22019 kit) (repairs page §3B) + e o v anem v |
1 A 50273 RING - retaining «aeevererramen et aneenan e L e. 2
2 Ngs ' SPOOL - motor (Order C22019 kit) « v« v v s e e v nuvnvnaa |
- 3 - NSS SPOOL - float (Order C22019 kit) ca s rmeraar e e
4 A 7982 .  SEAL - 5pool-- - - - e e s 4
p 5 N8S BODY - valve {Order C22C19 kit} e vewrnceenamacsas 1
6 211~ 9 BALL - Steel 5/16" « «» o v s anonnncncasaoannns ee
7 € 17432  BPRING -~ relief e e e erenmcnnrcninniaennnannsns e 2
B C 17433 SCREW - reliefadjust ss «secrromenecacaancanns .. D
9 C 17435 - GASKET - relief adjust cap = « = = = e o« c v v e e v uc s ceeaaa 2
10 129~ 531 CAP - adjust SCTEeW oo a-nan.- e eeaaaareaans crean D
= 11 C 17438 DETENT = 8pO0L = - s« o s c e inmaaaanaeenn P |
12 C 13200 SPACER - detent « - « « = o o oo m e n s cmm e |
13 C 17441 SPRING ~ detent relurn « - « - - - e e 1
14 C. 17440 WASHER - refurn.- - « -« «««- .- Ce e e NI 1
15 C 17445 SPRING - relief, tapered - - - -« -« - o Lo il e it i an 1
16 211- 7 BALL - steel 174" -« e cmm v e e e v wun -
17 C 17438 COVER - detent «va'amaceamemaeecnosonnannnns |
18 C. 17443 © SCREW -~detent - - e cvconmnuonacanouoanmaaannnean 3
19, 'C 17444 SPRING ~ detent " - -2’ » - v m e m v v v v e R 2
,200.189- 114 . SCREW - ¢0OVET - - - - - e et a e aeaaamamae . 2
21 221- 841 . PLUG - pipe -« - - - N NN

. HYDRAULIC CONTROL VALVE C 16492 (SINGLE SPOOL)

NS3 VALVE - control, singlé spool

(Order C22020 kit) (repairs page 53BY -« v v - 7 n o 2 - & 1

5 -1 A 60273 CRING - retaining - -« v e v e mamoccuwuann- f e mae e 2

i 2 NSS SPOOL - (Order 22020 Kit) - v -« c v v mv s mcmnnnnn 1

| 3 A 7982 SEAL - 8pool <= wteuunenn A e 2
4 NS5 - BODY - valve (Ovder C22020 kit)- « = - - v = - fmm e m e i

3 211-- 9 BALL - steel 57187 - - - - - <o - - e e e e e e 1

6 C 17432 SPRING - relief . . o e mmma e e . e e m e e s 1

-1 C 17433 SCREW - relief adjust - -« -2 - w v im v oo S -1

8 C 17435 " GASKET - relief adjust cap - o e v w e cwmm oo m oo o i m e e 1

.9 129- 531 CAP - acljust SUTeW o o 0 o w o e e e e s e e e e e s e i

100 221- 841 ©UPLUG = 147 o o e e e e e e 3

11 221- 843 PLUG - 3 8" -« coe oo e s S P 2

' Printed in U.S.A. . S March, 1993




5 | . : L CASE 220,222,224 AND 444 COMPACT TRACTORS 538
53A - . : - . o S = ;

C 22019 HYDRAULIC CONTROL VALVE KIT (Two Spool)

{;{"‘F S ’ . . (FOR REPLACEMENT OF C16493 HYDRAULIC VALVE}
DA ! B -
REF, PART NO, DESCRIPTION - . REQ'D
C 21496 VALVE control, tWo S8pO0l 4. v et r v one ceemae. 1
1 A 60273 RI'NG-retai.nmg.. ..... ctseasernesane snsesces B
2 NSS ‘ SPOOL - motor (Order C21496) ....... S |
W .7 8 NSs SPOOL - float (Order C21496) . ... ..... P |
Yw 4 A 7982 SEAL-8p00l .....00c... it cecramean A
: S 5 Ns8 BODY - valve (Order C21496) ......... T |
o 8 211-- 9 BALL - steel 5/16" ....... fresnsecrhsassannena 1
7 C- 21507 SPRING - relief .......00i0iuues Chee v tnrenaan 2
. . 8 C 17433 SCREW - relief adjust ......... Sreees st e A
. 9 C " 17435 GASKET - relief adjustcap ....... et enennana. 1
- ' 10 12%- 531 CAP - adjust 8CTeW ..o cvvvenvovos. srec e e 2
11 C 17439 DETENT «5p00l  .....cvcvnnnans B |
12 C 13200 CBPACER -detent .o i v vnnnnnioeisonennneas . 1
13 C 18850 , SPRING-defentreturn............. sreserssanss 1
14 C 17440 © WASHER -refurn .....0cvea. stresdisrenaneses 1
15 C 21505 . SPRING - relief .,........ e e Cerresensea PR |
J16 211i- 7 BALL-5steel 1/4" & iuiveennnnaan, crr s 3
. 17 C 17438 COVER - detent ....... et e “eenens sam e 1
‘ 18 ¢ 17443 SCREW ~detent . ......¢0¢000uemen veserarasoaaa 2
) 19 C 17444 SPRING - detent ....... Ceereedineinaateaaaa. 2
20 169~ 114 SCHEW = COVEL  © o rnusnnns S r s ea e rar s asea 2
21 221- 841 PLUG-PIDE veiiinienenrrananas Feeensmens s 1
22 C 21506 RETAINER - ball seat ..... ER R T R |
23 cC 21509 SBCREW - adjust, relief ......... Ceeerrer et 1
24 C 21508 ) GASKET ad]ust CAPD  c e v s et et mssansrensssmmennresn 1
25  C 21510 CAP - adjUSt BEFEW o v v ne v v vavneuooreeennsasn w1
26 C 18025 5 - ) 2
27 128 122 NUT - 5/16".NF hex, zincplated .....iievinennnnnnnn 2
! 28 C 18742 ROD - COMETOl v it v ine s eescmnsveonnoneennnns 2
29 132- 26 PIN - cotter 3/32" X 3/4" 4 uviiinnereeennncneanennn 2
30 195- 521 WASHER = 5/16" ..\ niimenessennnenerinennnn. 2
C 21504 KIT - relief (includes items 6, 7, 22, "23, 24 and 25) ........ 1
C 21511 . KIT - relief (includes items B 9 10 15 a.nd 16} ... ... 1
C 18851 . KIT - detent (includes items 11 12 13 14 16, 17, 18, 19 and 20} 1

c22020 HYDRAULIC CONTROL VALVE KlT(SmgleSpool)
{FOR REPLACEMENT OF Cls492 HYDRAULIC VALVE}

« C 21495 VALVE - control SIngle Spool v e in v aen . Cee e "1
1 A, 60273 RING-retammg c e e s e e s et a2

2 NSS . SPOOL - control {(Ofder C21495)  « v v v e e v ennnrnnnn 1

5 ' 3 A 7982 S BBAL - 8P00l it i iiir i e enaan -
| - 4  Nss ’  BODY - valve (Order C21495) ........ Ceeeeaaaaa 1
5 211- 9 BALL - steel 5/16" *as e et a s et s e s Taes 1

6 C 21507 SPRING - relief ........... e eans e e e eees 1

: w 7 C 21509 SCREW = relief adjust vt i e it inie v nnenanvenn 1
8 cC 21508 GASKET - relief adjust cap ........ Sevreanannes 1

] C 21510 CAP - adjust serew * L.ttt iinennnennonansnns W]

10 221~ 841 PLUG = 1/4" ittt et enrtanseenneneneitenen 1

i 11 " C 21506 RETAINER - ball seat wewvwa.. tereeeean e e 1
| 12 ¢C 19025 L S < - | “eseeaeas 1
i 13 C 18742 ROD - cOntrol & ittt it te et ennnnnensosenannnss « 1
| 14 129- 122 NUT - 5/16" N.F. hex, zine plated ..... teanaa . A |
15 195- 521 WASHER - 5/16"..... .......... sersreessesssnne 1

16 132- 26 PIN « cotter 3/32" X 3/4" . .u.iniiinesnonenenns sees 1

Printed in U,5.A. ‘ . ' September 1978




o

o — -
— ——— -\

— —
Ty g " — ——

-

' ' \ ) ’ ry . - L L i

e~

Y

N
{

cooo-ammphmmn—-r-a:u

-

C 17811

Printed in US.A.

EF. PART NO.
C 13047
C 13047
C 14816
166- 524
NSS,
NSS
. Nss
C 14817
C 14818
A 72034

10 NsS °

11 C 14819

12 C 13962

13  NSS

14 C 14784

15  NSS

16 A 27410

17 138- 134

I8 166- 535

19 C 14783

20 C 14301 -
C 14822

21 NsS

22 NSS

23 NSS

24

"

4

L3

ul

HYDRAULIC DRIVE MOTOR

DESCRIPTION

REQ'D

CASE 220,222, 442 AND 444 COMPACT TRACTORS §s

MOTOR - hydraulic drive (220) (used prior to S/ N 9649062)- eo'anl
MOTOR - hydraulic drive {222) (used prior to S/N 9647203)- - -+ .1 .

PLATE_mountjng....'.... ...... “ae e
SCREW - cap, ferry 5/16 x 7/8" NF. .. . . . ...

WASHER - backup (See Ref, 24) v ..o auao .. ‘e

QUAD RING - mounting plate (Seec Ref. 24) ....
. "O" RING - mounting plate (See Ref. 24) .. . ...
WASHER -~ thrust (See Ref. 24Y - - o oo o % ha s
SHAFT AND HOUSING ASSEMBLY «-v.a.-..
"PLUG-hOUSINg - -+ resesaccrannnnnennn
"' RING - housing plug - -« s - v ccaaaon.,
COUPLING - drive for C13047 mofor v« « » + » ..
SPACER - couplmg R
"O" RING - housing to spacer plate (See Ref, 24}
PLATE - Spacer- - e a-n-aenn seme s
,''O" RING - spacer plate to geroler (See Ref. 24)

.........

"0 RING - HOUSINE= « + « + = == ==~ 2« v s enneanninnn.

PIN-roll1/4 x1" oo ---.

----- L TR

- SCREW - cap, end 5/16 x 2- 1/8” NFE tccanmnnennnanans

. CAP-end-vsceaeaaana R LI RN R .

WASHER -end cap -~ xeaasnn

KIT - geroler (For C13047 motor)- (220 & 222) ...
HOUSING -~ reller geroler - -« e e anen=e- -

GEROLER . -. . ... “eemanae PP, aeaaa R

ROLLER --ccccrrnannannnnaa

15, 16 and 20, Also items 17 and 19 on page 47)

[y

1

--------

...............

"KIT - "O" RING AND SEAL (Includes 1tems 4,5, 6,1,

-1

.
).-A
—

O = b 2] b T R BN DD R R b e b e e b e

March 1993




CASE 220,222, 432 AND 444 COMPACT TRACTORS 57
56 T

i
=y

HYDRAULIC DRIVE MOTOR

- 1
- - . R ' ~ . .

REF. PART NO. DES CRIPTION » " REQ'D

' C 16697 MOTOR - hydraulic, 220 (used S/N 9649062 and after) « = =« - « .al.
. C 16697 MOTOR - hydraulic, 222 (used S/N 9647203 and after) - - - -+ - . « 1
C 14655 MOTOR - hydraulic, 442 & 444 - ..-.... P, 1
1 .C 16516 RING - retaining « « - « - = = v =« = Fe ke amaaaeaa, e 1
2 NS§: SPACER - (See Kits below) ........................ 1
' 3 Nss SEAL - cil (See kitsbelow) s » ~- v -« - v o - s it et aaa o1
4" C 14827 HOUSING ASSEMBLY ~ 442 & 444 « = v v s e v v v v aneamenan 1
-5 C 14837 END CAP-«cnevvanunnennnenasasoassnasesnnnss]
] NS5 SEAL - (Seekitsbelow) s e o2 e v v v sttt tnneeaneeaa
7 C- 14828 . SHAFT - coupling » « e« r o 2 v ¢+« - »renareasrennsearess]
. 8 D 72853 : DRIVELINK - 220 £ 222 + + s e c s c v e ants “eressasrans]
8 C 14829 DRIVE LINK - 442 & 444 + « v v v ncvuenunenn T
9 C 14830 PLATE - WERT s s sc s rasnssacaaa cresssesiesennn -1
10 C 18110 '‘ROTOR ASSEMBLY - 220 & 222 - vt u i v e e roserceanes}
16 C 14831 " ROTOR ASSEMBLY - 442 & 444 .. ...... e 1
i 11 NSs _PLATE - manifold (order C24731 kat)s o =+ =« v v v e v e v e va e 1
. 12 C 24731 KIT manifold (includes plate)- - « - -« o oo a0 e e e e ceesen]
13 C 14834 . COMMUTATOR AND RINGSET - - = =« -« v =« & R R 1
14  NSS RING - sealing (See Kitbelow) - » « e e o v avmve v ennaaans 1
15, C 18092 SLEEVE - 220.& 222 + -+ o n ~ - - S e s a e s m e e .l
15 C 14836 SLEEVE - 442 & 444 - - - - - - R I e e sl
16 28- 662 - BOLT - 3/8" x 3-7/8"NF hex, 220 & 222 - rn e v v v v s nnaes
16 C 14838 BOLT - 3/8" x4-3/8" NF hex, 442 & 444 -~ ----rve-venn 7
C 19037 KIT - "O" ring and seal, (1ncludes 1tems 1, 2,3, 6 i1 & 1’?). . 1
* 7 c 19213 - WASHER back up 010", B T e 1
’ ! s

Printed in US.A. - » ' March 1993

i




o

 CASE 220,222, 442 AND 444 COMPACT TRACTORS ' 59

- : <. . €16852 STARTER-GENERATOR - n
R y S " DELCO #1101875 (Order A T0202 Starter]
.REF, PART NO. - 4 DESCRIPTION . REQ'D
1 R 15106 BOLT -through « e o cmnncerenceroecaanncnenes “a 2
. 2 A 43494 = .FRAME ASSEMBLY - commutator end - « s« » s v == s e s e anen. 1
3 192--. 20 LOCKWASHER - 5/16" «scevnsinnnns e e desae a2
4 A 40702 KIT - stud (Includes item&'16, 18 and 19) «v-vse-esevandi o 1
© 5 A 72039 . HOLDERKIT - ground brush » e -oce-vaciannuenanannl
6 A 72040 'HOLDER KIT - insulated brush - « - -« - - seereeraaraeaal
.9 A 72038 . BRUSHASSEMBLY « c e vesenrvnnninoannacassnnanaeas
8 R-.15090° ARM-Dbrushpressure-....secesscscesasnansannans . 2
9 R 16161 SPRING - brush arm « -« « « « a + s creriesrararaesnaraas 2
10 A 72042 COIL ASSEMBLY -field Ry Huv s o e s e anmenncsnrasnannes 1
/ 11 - A 72048 STUD - armature ferminale e « s s vaasssansonranecnsns
] 12 R 16147 BUSHING - insulated, armature Stul « .+ s s v sovoarnanwas 1
I 13 A 41927 WASHER - armature stud  + « -« - ... e iieeasaan Peremaa 2
' 14 129- 18- NUT < terminal stud 12-24 heX .. .-« .- e e s s e re e 4
. ‘15 192- 17 LOCKWASHER - terminal stud #12 ... ... I
i ' ’ 16 R 16148 _WASHER - insulated, field stud {Order A40702) « .. «veauncat 1
T ' 17 . A 172043 ' COIL ASSEMBLY - field L. H.. . . . . e P e |
18 NSS . STUD - field terminal (Order. A40702) .. e evcnmcaa 1
19 R 150177 BUSHING - insulated, field stud {Order A40702) - - - .. .. ceeeal -
20 A 25447 INSULATOR - field coil -« - c o o o s N T 2
21 A 40736 SHOE-pole..u.nenn. fr s b aecs s anaa e P |
22 A 40736 SHOE - POl c -« et csmemamrrmecacrasaaaecaneeannn 1
23 A 43495 ARMATURE - -« st e et it cmnsmsnanasaananaans oa e 1
24 126- 111 KEY - Woodruff, armature » - « « = « « = = =« s = v e a s T |
.25 A 42127 SCREW ~pole. «vanucanaann e m e aaaneasamamaeaas g
26 NsS BODY - starter, generator (Order CIB852) - o« o v o v o i o nn. .3
27 A 41959 'SCREW - 10-32 x 1/2" round head + « =+ « - » e e 3
29 A 44432 RETAINER ASSEMBLY - bearing (Includes Refs_ 37 and 38) . ... 1
30 R 16170 GASKET - bearing retainer. - « « v« s a v v e mamnn e e 1
31 A 43356 BEARING - ball, drive end . .+ v a o & - frereneca e 1
32 A 72046 FRAME ASSEMBLY - driveend. - n e« s v cs ccmeaanaas cweal
33 A 72047 SPACER - pulleye a ca v v v e - o™ camraa e et |
_ 34 C 14344 PULLEY - starter, generator drive « e e v v v e v s o nnne S |
co ' 35 182- 26 LOCKWASHER - 11/16" plated - - -« o v o e i i e i i i e n e s e 1
: 36 A 25546 NUT - armature shafl, drive end « e « « »c o s o e e i me i o v oo ot 1
.37  NSS ~ RETAINER - grease {Order A72050). - - v v v v i e v c v v s e a1
38 NSS . SEAL - felt (Order A72050). . - -« . . e teme e e S 1
1)

Printed in US.A. ; March 1993




r L)

_ - CASE 220,222 AND 442 COMPACT TRACTORS a1
1 .
& ; A70202 STARTER-GENERATOR
KR DELCO 1101970 (Service Replacement)

REF. PART NQ, - DESCRIPTION . . REQ'D

1 R 15106 BOLT - through (Includes washery « * « «+ ===+ tesrreeecen

2 A 72104 FRAME ASSEMBLY - commutator end -~ -- - - reeseer e

3 R 15087 .. RING - bearing retainer-+--+--- -+ R LRI |

4 A 25461 BEARING -~ commutator end ball- » == =«==scracnerctsennny

5 A 72039 HOLDER KIT«~ ground brush» ~- - - - R R L |

6 © A 72040 HOLDER KIT - insulatedbrush - - - - -« IEIICE R 1

i A 72038 BRUSH ASSEMBLY- -~ -+~ - L e

B R 15090 . ARM- brushpressure «--=+r+cersecuacnannn. sresese g

g R 16161 SPRING - brusharm <+« «»= =222 rmmee Pttt e -2

10 A 72042 COIL ASSEMBLY - field R.H,------ - R LA |

11 ~ A 72048 STUD - armature terminal » ««+ =+ r e anee-o I 1

12 R 16147 BUSHING - insulated, armature stud - - -+ » - v crcs v emunno.n 1

i 13 A 41927 WASHER - armature stud - ==« =« -« -+ saoe .. I
14 129- © 18 .  NUT - terminal stud 12-24 hex- - - - - R IR ‘e q

15 - 192- 17 LOCKWASHER - terminal stud #12~-- -~ «««-=r-.- L B 4

16 R 16148 WASHER - insulated, field stud =« =+ - -+~ -« -« R R

17 A 72043 COIL ASSEMBLY -~ field LLH, = -----= """ sresacecnnnnns 1

18 Nss' STUD - field terminal (See Ref. 40) - - - - = - e mcn o ecnn.. 1

19 R 15077 BUSHING - insulated, field stud (Order ‘A40'?02) """""""" 1

20 A 25447 INSULATOR - field ¢oil - ==+ "-a=-=~n=un- A BN 2

21 A 40738 SHOE - pole, plaip - = = =+ ~=~==-=-=~¢+-@a-a---= R IR 1
22 A 40738 . SHOE - pole, noticed .=~ ==+ =csmmssacrmenncrraeena.n 1.

23 A 72041 ©  ARMATURE - "= == -=---ssesaen .. R |

24  126- 111 KEY - Woodruff, armature - --==="*~«"«s=srcwoumonann.n. 1
25 T4- 610 SCREW - poleg------sesmmmmmcmncncimmnmensea s 2

26 NS5 . BODY - starter, generator (Order AT0202)- < - == -»-=====n~--" 1
. 27 173~ 237 SCREW - 10-32x1°2"rd. hd. = -~ -~ R A R R 3
28  1%2- 18 - LOCKWASHER - 3,16' plated = *==*~--~- - R R 3

29 A 44433 RETAINER ASSEMBLY - bearing {Includes Ref. 37 and 38) « + =+ -1

3¢ R 16170 GASKET - bearing retainer =« == --*~=--~->cv-renmecann 1

31 A 43356 BEARING ~ ball, drive end * == === s sw-rumcun s 1

.32 A 72046 FRAME ASSEMBLY - driveend ~ ===~ --r=c---eeovnnn 1

33 A 12047 SPACER -pulley == - - = --rc -t cmmmrccntsasrescnna s 1

34 C° 14344 . PULLEY - starter, generator drive - <=« -« =« - REIEELIC IR 1

35 192-. 26 LOCKWASHER - 11,16" plated- - - === - =+ ==-=-=w-vsnu..- 1

36 A 255486 ‘NUT - armature shaft, drive end- = ==~ -« - R P 1

37 NSS RETAINER - grease {Order AT2050) = - - - = - - === = v v« mem . i

38 Nss ' SEAL - felt (Order AT2050) - == =~ - -« == - - == o e oo m e 1

-39 T NSS SPACER - armature shaft, inner- - = » - = =~ = =+ « = v « - - meem e 1

40 A 40702 KIT - stud (Includes items 16, 1B and 19) = = =~ - =« =« - du e m v 1

Printed in U.S.A. . , o . March 1993




W

CASE 220, 222; 442 AND 444 COMPACT TRACTORS 63

Longlh" *J

[ R A= B S PU R o

21
22

mm-lc}mrhcol\:'-";ﬂ

OCCOOR<EFQORIAOCOPOO GZOOOOOO
=]
[
o
=]
iy

OOOO00O000a0a0
N
]
oo
<2
0

w
o

Q0O
[ o]
a2
Lol
[y
€0
[y

o
w
V]

50255

10934

A 40855

B 50223

B 50273

173- 173

193- 4

NSS

NSS

A 39888
10927

NSS

B 50293

v

129- .105

192- 23
10823
113~ 209

©192- 21

129- 103
A 34046
A 43182

Printed in U.S.A.

ELECTRICAL SYSTEM

March 1993

DESCRIPTION : BREQ'D -

HARNESS -~ wire----- - P I P e e s s e s —

WIRE - ignition switch to solenoid (yellow I R |

CABLE - battery to solenoid (red 10-1/27) = = c« v s cuscae ]

CABLE - battery to ground (black 123"} e =+ e v caoawnnn N |

.SWITCH—-neutralsafety--'----------“--——- ------ <1

SOLENOID - start =-=="=-rccatenennccadasnas seasa=r 1

REGULATOR - voltage, 12 volt (order C24221)« « y= = = = = = « eeee ]

STARTER - generator 12 V. (Repairs page 59) Deleo No, 1101875 1

STARTER - generator 12 V. (Repairs page 61) Delco No. 1101870 1

CONNECTOR - headlamp « * - +scozarscerncoans ceeans]

LAMP ASSEMBLY - warning, generator indicator - - - » sesena]
BULB - generator indicator (red) « - -« o2 e-2eeeeen.n. 1

HEADLAMP ASSEMBLY - 12 volt (Repairs page 63) DI IR -2

BATTERY - 12 volt == c-r-drucrnvancscacnannnans- 1

COIL - ignition 12 volt= ~* - ===~ =« «c.- R LRI |

COVER - breaker contacts -~ --*----=cs-cu-nmenn. I |

WIRE-- regulator ground to solenoid (white 7"« - -« --«--xun 1

SPARK PLUG - (includes gasket) - - = == ===« e e uaou - FaRa 1
GASKET - spark plug = -=-=-=-==-=--- rera v e “emees -1

CABLE - high tension A T I PP IR |

CONDENSER »»= === c%m s remmeemnnedensaseaan. wew ]

SWITCH - PTO safety, 2 220 (used S; N 9647856 and after} -.----- 2

SWITCH - PTO safety, 222 {used S/ N 9649590 and after} ------ 2

SWITCH - PTO safety, 442 (used §/N 9650949 and after) «+---- 2

'_.,-"-i7 z

1

1

1

1

KEY - 1gn1t10n 444 {used prior to ‘S;‘ N 9652857) 1

SWITCH - ignition (includes key) used 220 S, N 9647623 and after) 1

SWITCH - ignition (inciudes key} used 222 S/N 9643384 and after) 1

SWITCH - ignition (includes key) used 442 5/N 9658013 and after) 1

SWITCH - ignition {includes key) used 444 5/N 9652857 and after) 1

KEY - ignition {for C17796 switch) R R

KIT - ignition switch - - - ------=---+". I LI «1
KEY - ignition - - - ==+ --=---« -+ - - - R R I LI

DECAL - ignition S I I R ORI R A L I 1

TAIL L.AMP
(A20965)

LAMP ASSEMBLY - flood and tail (order D70115) . o - 2w v o - & RO |
MOLDING - lamp retaining ......... f e RN 1
SCREW - molding « = - - v 2o aacewn mer e e e e e e 1
LAMP -sealed unit - - « - c vt s i i i s cen s s et st m e . -1
BULB - red 15 C.P. 12 vQly < <« -« - - . e SR
WIRE-switch .o . v o v eennnn e m e et e e ey 2
SCREW - WiIr€ 4 oo icvntsasvonasascna e e aua P esea 2

"WASHER - 1/4"10€K +i v s v v v nures P s e s e s et s 2
SWITCH (order A431B2 kit) . . . . . v it i h b e i e e e i e a 1
KNOB - switch & 4 v 0 v m e e am e e e mam e e "1
NUT - switch © v v v e i s e e i i e e e e e e n s 1
SPRING - termiinal .. ... e s u ot m e Cee e 1
BODY £ ..t it ii i c e T
TERMINAL - wire ...... N O |
NUT - 1/2" N ReX & i e i e i il i emarcansann e |
WASHER - 1/2"10¢K « « ¢ a0 v v G h e et .1
WASHER. - béaring . ..... st e r s e r e s e e . 1

BOLT - 3,/8x1-1/2" NC hex, zincplated ... o%eennronnne 1

LOCKWASHER - 3/8" zine plated .. .o v e m o i ececnvenwen 1

NUT - 3/8"NC hex, zincplated . . . .o cnum it R |

BRACKET - mounting, taillamp .. ¢ c oo v aceanerne I |

KIT - switch (includes knob} e e e a e e A |




- 64

"% ) ~
i
i
?t . REF. PART NO.
: 1 C 14060
: 2 C 17921
: 3 C 10836
! 4  187- 485
| 5 131- 629
6  187- 1047
o 22571
- 7 NSS
8 C 14305
.9 C 14304
10 C 22573
11 113- 103
12 192- 20
13 195- 520
14  120- 102
15 111-- 202
16  111- 108
17 129- 101
18 113- 102
19 '103- 70
20 129- 122
: 21 C 14599
- 22 129~ 27
23 192- 18
24  169- 131
25 113- 1
.26 192- 19
, 27 C 18788
28  113- 206
28 192- 21
30 NSS
31 111- 131
N 32 193- '57
' 33 129- 101
: ' 34 C 17546

35 C 18204

36 C

15703

37 C 15704

1" NSS
. 2 KO 220297
3 173~ 210
% 192- 18
5 KO 232535
-6 KO 220174
7 187- 408
8 173- 224
9 193~ 5
10 ¢ | 24135
11 Ng§ :
12 ¢ 23870

13 KO 275182

. Printed in U.S. A,

ELECTRICAL SYSTEM HARDWARE

. DESCRIPTION REQ'
NUT - back up 3/4" ..... fhecee A Er e s s e e
NUT -~ escutcheon 3/4", &+ i oot v e ncnenns e aeaa e e e
NUT -~ speed type"'U™ ., .... T
SCREW - #10 x 5/8'" Self-Tapping Hex, Zinc Plated ... ... -

NUT - speed type "U' | i nneeesosnnonnseenrnsnacsnns
. SCREW - #8 x 1/2" Self-Tapping round head, Phillips » . . .. .
-HEADLAMP ASSEMBLY . ' “

BULB-headlamp .. ...0nueene-

GASKET - headlamp . . . oo v n o -
- LENS -~ headlamp .,...., ...
BOLT ~ 5/16 x4’ NC hex, zine plated
LOCKWASHER - 5/16" zinc plated .
WASHER -.5/16" plain, zinc plated . .. ... ..o cuvone..
NUT - 5/16" NC hex, zinc plated . . . . . s et eca e
BOLT - 5/16 x 3/4" NC, round head, square neck .......
BOLT - 1/4 x 3/4" NC, round head, square neck ........
NUT - 1/4'"-NC hex : ‘
BOLT - 5/16 x 3/4" NC hex, zinc plated "
LOCKWASHER - #10 external tooth . . ....... eemenaa .
NUT - 5/16" NFhexX ...vueeu.s i
BRACKET - starter generator adjust
NUT - #10 NF HEX i e e i e e s e e e mmnneaans
LOCKWASHER - #10 . . it n i et mme s e ece e eacane e
SCREW - #8 x 5/16" NC fillister head . ...... f e e me e e
BOLT - 1/4 x 1/2" NC hex, zinc plated . . . ..o v vwnunnn.
LOCKWASHER - 1/4" zinc plated ... .. ....ccc....
SUPPORT - Starter generator. oo ww v v me ce o oeeeme e e o he
BOLT - 3/8 X 3/4" NC BeX v v b vt et meeeemecmeeeenn. 5~
LOCKWASHER - 3/B" . . .0 onnnn P
SUPPORT - starter generator adjust{order C18999) . . v . . ..

" BOLT - 1/4'x 1-1/8" NC round head, Square neck ........

LOCKWASHER - 1/4" external tooth
NUT - 1/4" NC hex
GROMMET - wire

-------------------

R T R . I N R RV

SCREW - nylon #10 x 5/8" binder head ., ... ... ... ciasanns
WASHER - nylon 3/16". v v v s s v nannwn s e e saaa e .
NUT -nvlon #10-32 & v v i o v v ae o v e mun P
BREAKER CONTACTS e

LEAD - breaker contact (purchase from lacal supplier)

. GROMMET -~ contact lead , ., ..., 00" o'.o.. e
'SCREW - #10 x 3/8" round head, zinc plated.
LOCKWASHER - 3/16" zinc plated
COVER - breaker contact '
GASKET - COVET | e e e e

 SCREW - #6 x 3/8" Sell-Tapping _ . ., . ... .. ....0v0...
SCREW = #8 x 1/4" NC round head _ _ _ ... .. .. 00,
LOCKWASHER - #8 internal tooth _ _ _ _ e e e e
POINT SET - breaker contact asgembly .
BRACKET - breaker contact {order item 10)
ROD - breaker contact push _ ..
CLIP - wire

September 1978

\ CASE 220,222, 442 AND 444 COMPACT TRACTORS 65

D

B Ha B2 — PO DO DO b DI DD = DO PO G0 DO BO k= DO HR b b b B DO T DO R DO e ke B b i s e




L3 L e
& P ' ' L L ' _ '
j - - CASE 220,222, 442 AND 444 COMPACT TRACTORS 67
66 - - ’ - FEL | ‘ . DECALS ™~
’ . ot il : . .
E: t{‘&”. ' i\ . . X .
- , N : . REF. PART NO. DESCRIPTION : S REQ'D
BTt oN ‘ : . . 1 321- 1571 DECAL « "CABE" » - e st e e v mnae it ianaannannnn - 1
! ' /w ' : 2. NS - "DECAL - attachment drive {use 321- 2111) rae e R 1
: E:-;m: e : 3 821- 18 DECAL - gas0line- - « s = s soansrencennn e eeraaaaas 1
= @ ER ; 4 C 14539 DECAL - hydraulic FeServoir « « « « « - o o v o oo v voomooens 1.
‘ , ‘ " : .5 321- 1788 DECAL - Shift TANge « = = 2= = - se v v s o e ovena EREEEEERRE 1
' : 6 321- 1785 DECAL - float « « e« e e e c v e mauana. T e 1
ATTACHM tne 7  321- 1788 DECAL - attachment height - -« - «-..-n. .. R 1
. 8  321- 1786 DECAL - ignitin switch - - « - voucenn... Ceeae R
masaLine r :> l 9 321- 1784 DECAL - instrument panel - - - - - - - - . R R 1
’ — 10, C 15690 DECAL - hood 220 R.H. - « « « « o o o2 eevmrmmnnnnnn. o
S M:.@ 11 C 15691 DECAL - hood 220 L.H., hydraulic drive- - - - - e 1
o} T SN 12 C 15692 DECAL - hood 222 RH. « =« v e v vvenunnn. A i i e 1
@ OFF I3 C .156%3 DECAL - bhood 222 L. H., hydraulic drive - « - c e e s r s ncw e nuwnn 1
—.] _ aN 14 C 15694 DECAL - hood 442 R.H, = =« - - v v v v cv oo v e el
: : N @ -——o ‘ 15+ € 15605 . EECAL - hood 442 L.H., hydraulic erive. - - oo oo v v v o inan.n 1
' " : _ ' ol ' 16 C 15696 DECAL - hood 444 RH. - - -« = e v e o m oo o e am e eam e ana .1
. : “ _ SIS 1" C 15697 .  DECAL - hood 444 L.H., hvdraulic drive s - - voncecncuonna- 1
= _ N S o < 18  321- 2110 - DECAL - brake 220 {useu S/N 9647856 and after) - - - - - - RIS
TS v I | e ‘ | o oz 18 321- 2110 DECAL - brake 222 (used 8/N 9649590 and after) - - - - - - R 1
Y R - | foma (8) : _ : 18 321- 2110 DECAL - brake 442 (used S;/N 9650949 and after) - « « « = - - « = - . 1
. L 6 ) ' o ~ ' 18 321- 2110 . DECAL - brake 444 (used S/N 9653201 and after) « - « « - ~ «  « « - 1
' ot _ 19 321- 2111 DECAL - attachment drive - « « v v v v v oo e m v oo a e e u e 1
‘ ~C *
Al ) ;\-/ :
| ) .
| . ¥
i N - ol
’ - Printed in USA, . ’ .. March 1993
- N Iy '
0 '
, ‘
i "
i




L ~ - B i &- 7 «
= ~f . - - : . - . : 3 - e . o
= BN . ; : co o © . 'CASE 220,222, 442 AND 444 COMPACT TRACTORS 69

. s

s g . = , A . S D8 WHEEL WEIGHTS - MODEL 220 AND 222
N REF, PART .NO. DESCRIPTION . . - REQD
. - 1 - NSS . WEIGHT - wheel 12" (Ordeg as Machinery Item)a --------- e g

2°  111- 532 BOLT - 1/2 x 3-3/4" round head,-square neck, NC, .

~ . zincplated--------...o..-‘..------.-----o.'---.a:;_

'3 192- 23 ° LUOCKWASHER - 1/2"zinc plated =--=-=--==s-z-2=-cv2. 3
.47 0 128- 105 NEE-I/Z"NCheX""‘ ------------------------ 8 -

¢

)
“1:
\

. ' L .o

4

D10 WHEEL WEIGHTS - MODEL 442 AND 444

. : o : : . . . 1 'NSS WEIGHT - wheel 15" & 16" (Order as Machinery Item} * "~ "~ * " 4 -
. ) ' | . . 2 111- 530 BOLT - 1/2 x 2-1/2" round head, square neck. NC,
: o : zinc plated """ """ A S 4
. N . = . T ; . _ 3 111- 531 BOLT - 1/2 x 2-3/4" round head, square neck, NC,
: ’ ) ' . zine plated " " Tt Tttt rmommsem st 4
. - ' . 4 92- 8 LOCKWASHER - 1/2" zinc plated- "~ "~ *-**""="*=*"-**=**~ B8
: - 5

e 129- 105 NUT - 1/2" NC hex =~ "~ e e Meseeos 8
. . - X .
: ;
. . i
. 3
3 . 3 . a 2
Ky - - a .
L - -
M S - 1" N
' - iy ‘
* ' - . ) . [}
. " [ . . L. -
. R , ‘ %ﬁ. c -
m ]
~ Al
ul\ -3 " ™ , . -
L] ’ .- - ° D A @
.y [l a o '
L o . .
- P( . - - ) 2 N
. . .
I " ’“ v-" B e &= -
| ety i : . .
| Printed in US.A. . ‘$ . March 1993 .
N . Bl . . <L . .;
—l?
. - ~—t
= - o . L]
¥ - -




20

e
i

oL

oy

USED ON MODELS 220 §/N 9650692 AND AFTER
USED ON MODELS 222 S/N 9649209 AND AFTER
USED ON MODELS 442 5/N 9547413 AND AFTER
USED ON MODELS 444 5/N 9652542 AND AFTER

‘USED ON MODELS 220 PR!OR TO S/N 9650692

USED ON MODELS 222 PRIOR TO S/N 9649209 |
~ USED ON MODELS 442 PRIOR TO 5/N 9647413 -

USED ON MODELS 444 PRIOR TO 5/N 9652542

Da S S T

CASE 220,222, 442 AND 444 COMPACT TRACTORS .~ 71

MODEL H30 HYDRAULIC LIFT L’
REF. PART NO. _ " DESCRIPTION . ) - . "“REQD
Iy 11}%“ CROSS SHAFT ASSEMBLY - -~ -crveveoiaaaans P a1
2 219- 4 FITTING - lubg « - « « - « - U 1
3 C 181 ROD - heipht adjust « « « o+ - e oo v ee v s DI I 1
4 C 7 16751 KENOB -heightadjust - « v e o o e rr i o it iirn e n e e e a1
5 C 16750 ARM - indicator -« -----+- - e e e minas e e e e n e m e 1
8 C 17249~ BRACKET - mounting, t0p- - = =« - = == r - e st o v s raancnans .2
7 C 17250 . BRACKET - mounting, bottom - -« - = v s e us ERREERE e aaan . 2
8 113 221 BOLT - 3/8"x7/8"NCheX -v.oceveenannns e aseseaa 4
9 131- 178 NUT -3/8"NChexX »-evnfsreasnasnsonsunvnncannessns 4
10 C 16183 LEVER - lift control - -+ .. “eaarenna hm e s eair e 1
11 A 37247 KNOB - control 18Ver « « s o s c s s s we s fea e n e 1
12 129- 102 - NUT-5/16"NChex ...... e e e m e e Sl see e 2
13 C 18412 ROD - €ONEXOLl e o «'e = o - o a e o i m e e amsmanra s asno o 1
14 C 16683 BALLJOINT: « ¢ a2 e s s o nescaacrascnucnannnoannenny 1
15 C 21318 _WASHER - nilite - -« - - e m e aanee . et e e anaana 1
16 C . 19612 / SPRING - control lever-..... e e msesadcnaaaaaanay 1
17 C 18144 BUSHING - height adjust « 8« - oo -l iiintinnn . memans 1
.18 195- 533 WASHER - 1/2" ZP - v . - e o e o - - Mmoo saseramm s i
19 132- 349 PIN-cotter 1/8" X 1™ o v i e i e e i e e e s PSR CI Rl
20 C 17575 BRACKET - CYIiNQET - « « @ o e v e e n v m oo mmmaeemeameennns 1
21 113- 207 BOLT - 3/8" % 1" NC heX wo v e nctsstmmnnrrnrrenenns- 2
22 131~ 178 NUT -10ck 3/8" NCheX e eavesoeacaroaans e ke, 2
23 "195- 104 WASHER - 3/8" xy1—1/8" GDL...- Y e e e m e e e R 2
24 C 1vezd PIN - cylindertolever. - ... ..., D 1
25 ~C 17536 PIN - cylinder foot « - - nu v aen e e e m e 1
26 131~ 176 NUT — 10CK 5/16" NC REX . = « o v m o s mmmeemmmamnn R |
27 © 18019 ARM - height adjusSt « » « v v o n e v o mm e m e e it e a s e m e e, 1
.28 C  17224- HOSE - short -« - v mnvmcacvenenns e e e e mcae e a1
29 C 17225 . HOSE - long (use with C16134 cylinder) . - .. .. ... e eaan -~ 1
28 e 17734 HCSE - long (use with' C18318.cylinder) - .= . 2. - - oo - |
3¢ 221- 1375 ’ELBOW - 174" x90° (use with C16134 Cylmder} ..... AP |
31 221- 1131 NIPPLE - 1/4" x 17 (use with C16134 Cylmder) ............. 1
32 218- 5056 FITTING - valve (mc,ludes 218- 5004 nor rmg} .............. 2
33 c 18318 GYLINDER\* llft ....................... STt 1
3¢ C 16133 BODY - cylinder-= s === vc==r oot sremene U
35 C 19104 . ROD AND PISTON ASSEMBLY """"""""""""" 1
36 C 17732 FOOT - cylinder (use with C18318 cylinderje s v o=~ et 1
37  NSS§ QEAL -evoevecasamssssasasennnnennss o O
38 NSS HOY RING = v+ =2~ + 2t essnrssansboen-aseviacsavsone 1
39 NSS “O“ RING:- =722 «ccs sa s s rmmevcaeasesva PR : ----- 2 -
.C 17268 KIT - seal, eylinder (consists of items 37, 38 and 3G)r e 1
40 132~ 361 PIN - cotter 3/16' x 2 1/2‘ ........................... 1
41 NS8S - VALVE - hydraulic, 2 spool (Repalrs page 53)(Order C22019 kit) * 1
42 C 12093 BUSHING ~liftlever ==+ svrsam a0 :1
43 187~ 1006 - 'SCREW ~ 1/4” x 5/8” NC hek, self-tapping =~ == ¢ = s 2 vr v 1
44 132- 348 PIN - cotter 1/4" X 1=1/4" s o v en s st enaconnron- 1
45 16134 CYLINDER - Jift « o+ > oav=msvs™sssnsssasonannsoseses 1
46 C 14682 FOOT - cylinder {use with C16134 cyhnder) ---------- 01
Printed in US.A. March 1993




i h - -
: . CASE 220,222, 442 AND 434 COMPACT TRACTORS 73
72 ' ] o ' v - "H26 « THREE POINT HITCH 442 AND 444
. i o . . ,é ',-\', : . FRAME, LIFT RODS AND ARMS
e . REF, PART NO. DESCRIPTION. ooy REQ'D
1 C 19740 HITCH PLATE ASSEMBLY. . ;e . it cianorsonaosanncnaa ]
' 2 7 219- 405 FITTING - 1UBE .-« oecsuvunnsncansnnoans fheseaass 2 )

3 C. 14722 NUT - Lift rod - e v eweuannn Cheeicaanea R |
< 4 C 14724 ROD ASSEMBLY - R.H_ Liff . s v vpevncinonasancsaanaal
5 - 138- 309 PIN-roll1/4xd" .. ....... e freeaenaeana 1
. 6 132- 91 . . PIN-coter 3/16 X 1" .. cinecunnncnrans B et aracaaa 6
7. 195~ 541 WASHER - plain 5,8 ot s uneacaonaannonnnnas caeana 4
: 8 C 14715 ARM - lift . o i vvnennanna- M e e e eaeeereceaaeaaaan 2
9 C 149591 CHAIN - stay 19 links . ...... U |
. 10 113- 118 BOLT .- 5/16 x 5/8" NC hex, zinc plated v v v o s v e e ct v nannn 2
.11 131- 176 .  NUT - Jock 5/16" NC heX .« avuncusnnonocnnrscsrnnoana 2
. - . 12 B 52T18 PIN - KK\ o e ceee cnm e s R
13 A 30338 PIN-KUK « v vemeecmmnann D e e [P |
14 C 14725 ROD - lift L. H. .. .... e e e e eaaan 1
15 C 1471% PIN - clevig . 4 v s v e d e e e e e e e s T e nmsa s e s 1
C 14712 LINK ASSEMBLY .. ... e m e e adeeanan 1
16 C- 14703 CENTER TUBE ASSEMBLY « v s c e n e a s oo e e 1
) 17 C 14709 . BALL END ASSEMBLY R. H. THREAD .. ... ccuecunn-. 1

T 180 C 14710 .  BALL END ASSEMBLY L. H. THREAD ....ccncuuenn. .
19 138- 59 PIN - oIl 1/8 X T/8™" e n v s e nem e cacaannnaeonnns 2
. ©20 "C 16128, PIN - Clevis 5/B X 3"s i invnamennannaconnnnnnncanmnenns !

- G . - - ) .
. ' CYLINDER AND DRAWBAR MOU_NTI NG
| ’ ) 2 ) N . -

: ; /1 C - 19740 HITCH PLATE ASSEMBLY » « c v s e et ve bamaeancnsecomen. 1.
| ‘ : . T - 2 C 14975 + PIN - lower cylinder mounting . w v oo v louuaumiuunannnan 1
i -, ' - 3 C 14976 PIN - upper cylinder mounting .« . o v vttt e s e n s acnarene- 1
' 4 132- 310 PIN - catter 1/8 X170 - v i cte e vnnnacnens C e aeaaaan 3
5 113- 417 BOLT - 1,2 x 1-1/4" NC hex, zinc plated -« -« - v oo v v oo nn 2

: : 5 /® | “
I b o :
! .
a = * E .
| L PR Printed in US.A. ‘ . | March 1993
» v L/ i - ° .




s
-

. - . i ’ . - - o ; CASE 220, 222, 442 AND 444 COMPACT TRACTORS ;75
o4 . _ ' - ' ? ! MODEL H26 THREE POINT HITCH AND MODEL .
- N - X . & ' - %
c u : : o . F27 HITCH ADAPTER -
. . , : ‘Lfi o HYDRAULIC CONNECTI ONS AND COMPONEN TS
L o REF. PART NO. -. ' DESCRIPTION REQ'D
- 1 221_ 1139 NIPPLE“l['éxsu ..q-np--c--0..'&-.--.--7-----1
Co . 2 221- 1375 '° ELBOW - 90% -----+---c-e--reemmnan- sretmemees "1
- . * 3 C 17188 HOSE hYdI‘au]_‘l.C short 4 A M A A B % B B F B R RO RS ® & B & & = m mwm e - 1
. . 4 C 17189 HOSE - hydraulic lohg - =+ - - - i B
. 5 218- 5291 FITTING - tee {Includes 218- 5004 Q" rmg) rrtrrerrerena g
: " 6 . C 15771 CYLINDER ASSEMBLY === -=-c s rmmcransceas el
' . . : 7 C. 15768 BODY - cylinder==*=--"--" R R -1
] C 15769 ~ROD AND PISTON ASSEMBLY -------"=-"--" meseteq
8 C 14692 FOOT - cylinder= * - --*=-==®¢*--==--s-=-ao- !
10 NSS SEAL - wlper........-............’- -------- R |
5 11 NSS 1!0'1 RING LI I R I B L B I TR R I I I I I L L T A ) - l
12 NSS ) ’ HOH RI‘NG T T T T Y B ) & A & & & B & 4 & = & & & B 4 B oa & S = & apm - - 2
i3 C 17268 KIT - seal {Consists of items-10,"1 and 12)- ~ <~ = ~-=c=== =~ 1
X ! ) o - MODEL F27 HI'_I'CH ADAPTER
q ’ - - . . = C, o .
T 1 C 14872 BRACKET - hitch adapter *** -t msr--e--- [ T
2 C  145%568. PIN - drawhar ==+ ===-""" L LI )
3 113~ 425 BOLT - 1/2 x 3" NC hex, zmc plated =~ =" s r e 4
H “& ' e
Printed in U.S.A. March 15993 ~




CASE 220,222, 442 AND 444 COMPACT TRACTORS 77
: |

'MODEL H22 AND HZ24 SLEEVE HITCH

e i e Rt el

_ LW REF.PART NO. | " DESCRIPTION . ' REQD
: 1 'C 14867 HITCH FRAME ASSEMBLY (442).c « ¢ v o e v eecancenocnan .e 1
: 2 C 14457 ARM - Lift s s e e vsuasasorocnssosancsansssnananns 1.
- ) 3 195- 541 WASHER - plain 21/32" ¢« ¢ ¢ - =00 v becrennasnsnanna 2
i 4 C 10898 ° PIN-safetyece-eeneoccie e arneeannnana e s e aaan ‘9
: ' 5 C 14459 BRACKET - hitch mounting R. H. - - ... .. e, 1
; ) 5 - C 144860 BRACKET - hitchmounting L. H. -« -« i ottt e o ennnna 1
; B 113- 2400 - BOLT- 1/2"x 1-3/8" NChex, zincplated. . .. .. ... n-na. . 4
7 - 1%92- 23 LOCKWASHER - 1/2" zinc plated ««csvcvrcmccronnancnnns 6
N B C 17219 PLATE - liftlever « c e e s mecacuan .. e e . 1
g 113~ 417 BOLT - 1/2 x1-1/4U NC hex, zinc plated - - - von-snseaacn 2
10 129- 105 NUT - 1/2" NC hex, zinc plated - - - - - « . . ciseeacesresans 4
11 195< 545 WASHER - plain 3/4" zinc plated « « « « s v s e nmcin damnnanens 2.
12 132- 306 PIN - cotter 3/16 x 1-3/4" < - e - e e v v s iaaaan. e eaaa .. D
13 113~ 476 BOLT - 1/2 x 234" NC hex, zinéplated .-~ nwrrenvanacuean, 2
14 C 14568 PIN -drawbar - - - e veceronancearconenecrarnardanl
15 'C 148686 HITCH FRAME ASSEMBLY (220 & 222} ¢ n c v e e e v cansrans 1
N
A '
- i
¥
1
¥
- . y
Printed in US.A. - - | , : March‘1993

L1




. ¢ : 3
| . ‘ ‘ , |
i - CASE 220,222, 442 AND 444 COMPACT TRACTORS .79
P .- MODEL H1/ FRONT END WEIGHT BRACKETS
s , REF, PART NO. " DESCRIPTION - REQ'D
1 C 16581 BRACKET - mounting « »«s--«xe«.. Cee e edeneaiiieaa]
2 C 17161 BRACE_rear...--.,.-. ....... L 1
7 N 3 C 17162 BRACKET - weight mounting» « « « e o ¢ o a v o R -1
: 4 113- 417 ~ BOLT - 1/2 x1-1/4""NC hex, zinc plated « - - - - - . S
: 5 113- 443 BOLT - 1/2 X 6--1/2"NCheX+ s+ enonsmavnanaa “ereaa. 2
s .6 12y 105 NUT.- 1/2" NC hex, zinc plated «««-vcsvonooancannnna. §
"_ ;7 192- 23 LOCKWASHER - 1/2" «vevurenecuonenaann, neeserena B
P 8  195- 533 WASHER - 1/2" zinc plated = +seceeuveenarnnnnnna. .-.8
: x LY i ‘
. ) » . MODEL H13 WEIGHT BOX
- REF,PART NO. - DESCRIPTION . : : REQ!D
-1 C -17859- FRAME - weight box - . . - oo o n oL i il i e e Y
2 C 17883 BOX - weight - . . - . L. e feae]
g 3 C 17860 SUPPORT - Weilght DOK « « w v w oo memme e e ee e e 1
.4 C 17636 PLATE - hitch « o« -2 . uunn-. e 1
5 7 111~ 317 BOLT - 3/8'x 1" round Head, square neck . - Ceresccaaaas .03
6 '113- 207 BOLT - 3/BX 1" NCHEX wvuvumernnenssnn. e -4
7 129-. 103 NUT - 3/8" " NC he) « o o e e e e cea on o Zamm o m e e 7
! 8 . 19z2- 21 LOCKWASHER ~ 3,8 & i h i e el i e s i i e e e e eaea 7
9  195- 325 WASHER - 378" ¢ v e v o e e et e e e e e e . e 7
' §
N ) .
i . ; '
l' . ’ : .
: Printed in US.A. ) : ‘ March 1993
- . .

]

1

i

'
‘\




o

CASE 2;?.-0,222. 442 AND 444 COMPACT TRACTORS 81
. MODEL H-19 FLOW CONTROL VALVE KIT

H

1

4

i

¥

i

"

| .

( ' ) -« L1 -

REF. PART NO.  ° DESCRIPTION REQ'D )
1 C 18722 °~  VALVE - flow control ...... - . 1 %
2 C 18720 LEVER -valve «covonn. . ; 1
, 3 A 61683 KNOB - lever ... ceacacn.. 1
4 113- 12 BOLT - 1/4" x 2-1/2" NC hex _ 2
5 131- 1115 NUT - lock 1/4” NC hex ....... e e - 2
. B 218~ 485 FITTING - elbow 90°1/2" NPT 2
7 218- 445 FITTING - straight 1/2" NPT 1
' 8 C 18672 TUBE - valye to PTO valve ..... e n 1
9 C 18873 TUBE - bypass to return line 1
10 C 1864 TUBE - valve to tractor valve ]
11 C 18671 TUBE - heat exchanger .....'.. 1
12 " C. 18721 HOSE - return o ... 1
' 13 214- 6 CLAMP - hose ...... e tasaeaaea aaeae rrasreaa. 2
14 182- 515 SCREW - battery tray 5/16" x 5,/8" pan head . ... .... fene. 2
. C 18719 DECAL -.valve, "slow - fast™ . ... _._. e e e e e e e ee. 1
b
{
& o N
- - t
- ™ 1 .
' - 3
1 - . )
| ) -
, . ‘ o . . * Printed in US.A. - : Maréh 1993
. - : - - P - =
- s R . * i
B ) ;.-*’ - . . u e \ - -
" - L B - I




T TR S IRT T

L

-

REF. PART NO.
i 0 195 524
2. C 18231
3 113,102
4 129 “102
5 192- 20
6 ¢ 1719
7 c 17252
8 C 17263
-a 218 445
.10 218. 494
L1 C 17409
12 C 15387
13 C 15389 .
14 113 3
15 129- 10
16 192- 19
17 13- 206
18 192- 21
19 C. 14279
20 13- ° 207 -
21 126 103

-

CASE 220, 222, 442 AND 444 COMPACT TRACTORS L
H17 HYDRAULICPTO KIT .
-DESCBIPTION ) ) . REQ'D
WASHER -3/8"....... e e 3
VALVE - PTO (repairspage 81D) ... .ot 1-
BOLT -5/16x 3/ " N REX . .ottt i ie it tineenareasnesananna 1
NUT - lack /16" NChex. .. oot i i e e i e , 1
LOCKWASHER - B/ 1B .. . ittt i e ie it e e e e ennnnetanen 1
TUBE - tractorvalve to PTO Valve . ... tiii i iiir i nneiennenanns 1
TUBE - PTO valve tomotorhose . ....... 1
TUBE - PTO valve tomotor hose ........ y 1 )
FITTING - 1/2" NPT x 1/2"NPT ... _. 2 &
ELBOW - 90° 3/4 NPT x 5/8" tube _ 2
HOSE - pump to PTO valve {includes 218-5006 “O™ring) . ............. 1
BRACKET - tube suppOrt. . oot e e 1
CLAMP - tube sUpport ... .. oo i e e e e 1
BOLT-1/4x3/4"NChex.....__..... e e et eaa e 1
NUT - 1/8” NChex:....... e e 1
LOCKWASHER - 1/4" L e e e 1
BOLT-3/8x 3/ NCReX .. ottt ittt i e i ara et arenn 4
LOCKWASHER - 3/8™ . . .. i e e 8
“SUPPORT-PTQOwvalve . ........oovnn. .. A, e 1
BOLT -3/ 8x 1" NChEX. oottt t i r i e e e ettt e s 2
NUT - 3/8"NCheX. . ... oot 2 i -2
)
o ' . "‘ ’
{ ~
1 .
"
Co ©  March 1993
- Fs r . ¥ .




oS

B

i
. .

N

REF. PART NO. ~
1 C 18281
2 c 11891
3 132- 5
4 36627
5 C 14651
B 71- 410 -
7 36628
8 NSS
a C 11895
10 as ' 4
1" 75 48 .
12 C 11893
13 c 11901
© 14 C 11892
15 C 11886
16 C 11887
17 169- 108
18 ¢ 14280
19 221- 1842
20 D 39712
21 T 40189 °
27 A 55894
23 - 211- 11
24 c 18417
25 A 27891
6 A 37247
97 c 12127

. Printed.in USA.

CASE 220, 222, 442 AND 444 COMPACT TRACTORS i 81D
H17 HYDRAULIC P'i_'O VALVE
DESCRIPTION REQ'D
VALVE -tillercontrol .. .ooveve oo e, el e 1
SEAL - Ueup . o e 2
PIN - cotter 1/16” x 1/2" ........... e e eeeaaiai i E
PIN-handle ....... ............ e 1
BRACKET -handle. .. ... ... e 1
SCREW - 1/4” x 5/8" NC fillisterhead . . . .............. .ooo.... 2
LOCKWASHER - 1/4" ... .o e 3
BODY AND SPOOL ASSEMBLY (Order C18281). ... _........... 1
ADAPTER - spool . ..o uis e e 1
WASHER -plain 14" .. 1
* SCREW-1/4"x 1/2"rd. hd. machine. . .....oveerersnn. .. 1
BONNET -detent - ... ....ouuuinn e, - 1.
PIN-detent. ... i e e e 1
SPRING -detent. . ... .. it e 1
WASHER - detent spring. . . ....ovvrt e e e 1
CAP-detent .. ... 1
SCREW - bonnet 8-32 x 2-1/4" fillister head. . 5. .. .....\oooon. .. 4
LEVER -valve. . .................. e e e 1
PLUG - relief 3/8" NPT . 1
SHIM= 010 ... UAR
SPRING -relief ... ... ... .............. e e 1
SHIM- 020 ... UAR
BALL - relief 3/8" . . . . 1
SEAT -relief oo oo e e 1
“"O" RING -reliefseat. ... ......................... e 1
KNOB-handthrottle . ........ ... ... .. ........ ........ ... 1
BUSHING -nylon . ..o e 1
¥

"+ March 1993 .



-REF,
NO.

PAGE
NO.

PART
NO.

REF.
NO.

PAGE
NQ.

NUMERICAL !NDEX
REF.  PART
NO.

NO.

PAGE
NO.

PART
NO.

REF. -
-

NO.

PAGE
NO.

PART
NO.

- - LT b1
a3 o ~ P e 00 @ o nImww , N o TG AN Mmoo S o ¥t o
O e o O P O O ) e T A0 IS A0 et @ e A T 0 NN NN ) A I N T T o T N A N N ) = BN T L —
"] . L

r

555535399979977117_.,,._.!7.77993793111199999977751751513999531?57995335587
332343&3333333357333333223573..4357.4.4:4.4&.45&;4.&7.4;47.413.414.&26.43;4377&567713
0

J
' - i

123;4039234311&82290;45 FOO IO OINONONRONAEROCAATOO OO T WNNWR N O DO — D N
56567778389000011234&.u.u,qrq618148888889999904&&5555899995&665667388891
MMM MOEOMOIMM-d 23 I G I I II T ITONO OO OO L DOODOOONIN NI NP R QO et — i (Y
6666666666666566666656666666666666666..Dr_.uru_rn.rﬂﬁfn,rurufu66666666677777}77.-#77.77.

ll..ll.luilllllll.l.:..i.[I..I..I..Ll.l.l.llll|]l]1|.]|.|.]ll|.l.l.l.ll..l.d.l.ll.l..ll.l..lqull.l.I.|||‘.|.L.I.I
CJCC(P!u.t(.bL_Cfru(.ru.r..I.UnlU....._C((tn..nuf[LP.C(;UCUV.CU.L..\;....,V..!...\.V.“C.l.(L((fr.(.(_n..._..\.u.\.u\l(f{.\..lf
Bsa T oI~ WD (o oyl - WO—NmMmF WO MWD Lal O AN [T e - Ty ] o 1\.”7{24

33323195121561119717181!&1.I..I..I_.I.11131331613&56781111111{86123431211..47 LA o
1

7913313515155933791333577«7?.777715153391L1111111113355593111155515977
11277..4?251:433&11345333&.65666666363633..455555555555|33?7714?7?5?333:4314lu.uq -
-1 -0)

ﬂ

a
MOV AR OO OMI NN A~ NURFOHNNM IO T IO OO AN ETORIHOMINMONOSh.An o
NN ADOIRO OO —ANNORNRNOOOMTOOCO NN NMIOMMIOONOMS T IODECNMRODENA0OMS oM
99999990000113334&&555566666666??7?7?77777777?777777?711111111122223
o St pn..5555555555555555555555555555555555555555555553566666665f 00 O DD
111!..11..1111111111111111111..Ll......_......l.l_l_l.I.I..I.I.l.ll...l!I.I..ll.l.l.l..ll.ll.l.l.l.l.l!llllllll|
CCCCCP.....n\n\GCCCCCCLCCCCLCLCLLCCCCLCCC SO0 DL r.alJU.lrvrur L:CLCFLULQCUJL"LUFrwnb

Smmowon < de deidd N OO W0 WRD T NGO - owmA L DN F - m po
oo &BQW,
.

MO F NN NODN AT ST O NAMNGNDNN S =S T e = WA N N O IO A AN -

[ . '
}a »
. .
- + a o ! .
6121127?7324366666776&.&.1:“5.42377777711—7777.33355555555.5555555577?112¢a¢uﬂ
- ' . [« T .. . ’

. . [ I .
48899979006547935688994155500223902572458903&67892789014678672666956
..4999995560023335666Gg.I_.u.55559999001&1122222388111122223333336670001!.&..4
HOMOCOIMS SRR OYOOWOWOWOUOOWODONANNARRANRSARMAMAERSAARRARORDOODOXOONCODDNODONONOO0G
-&.u.:u.-ururqruru..q.hru.&.a.-u..u_ﬁrﬂ.&-ﬂ.ﬂ.&ﬁm.u..u...u.a...u.ﬁ.ﬂﬁ-ﬂ.ﬂ.&.ﬂﬁ.:ﬂr&.ﬂ..u..dru..u..u.ru,..urq-u...uﬂﬁfuﬂfqﬁﬁfqﬁfuﬁﬁﬁ&ﬁﬁﬁrﬂﬁ.
L R R R R R e R R e R R e R e R R e R R e e R R e e e e R e R e R

, GCCCCCCn.uCCCCCCCCCCCCCCCCCCCCCCCCCCCUCCCCCCCCCCCCCGC.G.CCCCCUCCUUCCCCCu.u

-

] M~ NI VN3 DH-m 00 w - oW o oo Mmoo @ r~in S Lo o~
MO AENNNAME AN AN AN R DT A A N O A O A AW S S A NN S O )M et e e NG — )

933D9377777753777?799139599?7 [~ S A 75?3999335599739711?7111915D55599
3&..412..4&&..44&426&4&44334&45334 MR RC I R B L RO F SR g HT RE-R l o &&414&333431156635
o} . fn " oo |

-

] . !

J ' . ] - i ' , o s - * T - N N,
2017&01234903rﬂ38355555571}66670012116056‘5563,620818?5901234..01,56901...45...4...4
0-1.122?55555606112267‘717.4.40099001‘&:4666820031666623689900.2.22.&.4.&..74?80093!4
111123555555667777999990Ullllzzzz2223356678890l£1l11222222222214_33333
TN AN CI N N P N O DN O NN O NI SN N N SN N N N M e 0 M M e 0 eSO 0 e CE0 e CH O O 7 00 0 3 o3 28 -2 o8 a5 o a7 o2 a2 o T T T T T T

REF.
NO.

LMDt g FINFONNON OO OIN WO WO IN WD IO OO OO O O DN O 0O W0 O T W00 [ 2 3226?2&2411111113573 v

PAGE
NO.

NUMERICAL INDEX"

PART
““NO.

s I.l......_.l.l.l.l.l.l_l_ll._lql_111111111111].|..l|L.I.Il.I_.I.L.I.I.I.I..l.l..||_|...ll.l.lul..l.l..i.l..l‘ll.l..l.l.ll. ]]]]]
D L LU LU DD DL DU D OO U DU DD U U Y U T T UL N U U DL L UL N U T T Uy Y YT T Y DY Ty U
.
. - . . HI
el QOO MOORMNNNE— A 1O, - e M W L OO o ..42 s} e \

13115.118897?5566211113331l.l_ [aa N B N VT RN 5261111221133411llllzllglrﬁ.ﬂarl..l.
. i

815350.1335919191191919199157?777777771333333?3351555?5959DDDDDDDQJ119

n . ) ¢ . @O0 Mmoo . . .

a

D

L]

,339200252483,9900122336678333?8903!293433533843&277368995557123516332.
?8769.018033333..44&&4&4&&&&.47?77.78889900125?91&.9178573922.4488999900990
2600911120000000000OOODOO00000000000112222211333&668855558888889900!
012000000222222272222222222222222222220000022300000001]1LL11111112?.?
56677.7‘77?.7.77.7,7.7.../7.7./7.7.::7.77_777.77;?.7../_/?,77,7.5_.3555rJr_J.k)ll..l.lwl_l.l.l.:Llflll_l.l_l!.].||I..
AAAAA.AAAAA.ﬁAAAAAAAAAAAAAAAAAAAAAAAAAhABBﬂ;%RBBBP GH“L.)FLCCP .(C JCCr RER S S

REF.
NO.

PAGE
" NO.

PART
NO,

82

~ OO OWm g m NSO WOMOMROO M~ OO 0 — — D -t Ol N 33735211 PN 1R RECH R
113..47.22222221&3&3222&332221333&12131113211211.”.&2222.&112322337222&....|||

333DDl357919133B59911911353791950393990 31!.9391991139191939199917_ﬂ.tJun
66:..0““1111122355332566561115112&51.&;4733( 657.165655666565555565556&.1_553
.. Tl m w© :

N ) . .,8 ﬁ..

HNANNOMAMMMOOORGOONS SO TODONDOY~~CCOMTRE ST T DO O mE MU NN S 0N 1T G G 0 o) o O e oo 1o ‘
QRO OOCOOOD IR I H0D NI I T NOOONMAN T FLCO~ OBt ONNND b a0 G S — g b s 2o

- Twe g onr s
CoOLoLOoOQT OO0 It S R e O T W N S N S el B ool un S A ) A N NP UUUGOUJljZ?i 3...1L§-r,|ﬂr\\.1|
T AN S AT AT T T T TEON O OV OO IO D PV BN T DL A S o 8 o e e T : v T I

o T
AAAAAAAHAHAAA.HAAAAAAAﬂﬂﬂ.ﬂ.ﬂ.ﬂﬂ-ﬂAAAAAﬂﬁﬂﬂk,ﬁi




S PSS

85

NUMERICAL INDEX

REF.
NO

REF.
NO.

REF,
NO.

PAGE
NO.

PAGE  REF. PART . PAGE REE. PART
NO. . NO- NO. NO NO NO

PART
NO.

neile,

4
B

PAGE
NO.

PART
NO.

I e T WO~ =M O N QWA NG NNINOYo0 WINnN NN T NN goo:
OO - T F OO AANFANNGNT AN =AM A AN AR B ANO A MmO A0 A = @N NN — = 2

i - . .

. '
" o

57791391??91797797799935797535?9519111193333593555559913717791391191
R e I R N N NN 121111211111211111122&M12 H ) O WO D
- F
* L}
: 17} 5] .
LN DD OO A OO N MO OO MM I dRNOO~A—AA—MOCH DO A0 MMND I Ot S =0T Tt ey DB PP
NONNNINCMFOODNR OO0V OTIIDNNMLTTLTNROMPORH A= INOOODAFI SOOI AT QIO N
T OO DD ANDDOOD00CCO— M AANNNEIOMOEA O H=-NBNYYRDODDNOOMIETIINONOE AN O
Pt P e e @GO =S NN N WNA G IN N A NO AN DN OUOBNO NN DN AN OSSR RS SERONO NN OZ RN~ O S
B T T Tl T N T o O O o N S e S e o e o N S e e Nt Rt R R R R T R K R R R Ny N R e K K K K Ko N N R R Rt A R il
O I N DN O O D O O D 0 Y EN O B N O O N S S TN N S S N O N N N N N I N SN N NN SR NN N NN NN NN SN NN 00000
oo aa T TS TSmO DO OS N D E LN
o

=
0000000000000OOOOOOOOOOOOOOOOOOOUOUDO QROOO0OO DO OMNm— = -
E R L g e C bl b b b BT b g S RS hO A EAE Rt S gt L S C O S S LR S L Ly o

KOAZ

=
o
o

KOA

[w]

(=R Re e
bl el e

ad ht

Ko
£o
KO
K

M

M~ oo N wWOLeoDOo YN RN mMOONONNO OO I G s P s WD DD — MMM WO WL ~
OO S N NN O NP e NG N A DAttt o FONNNO S mM e A O A o N ) e D S

97979799979159111179135991199797917913357917..7..93533335795751355555171
o~ - 112221111112222211 2] HAt N A AN A e 11111122111111111..1.1212

/ ‘< ’

nwmm
67783555855577789033338F62323118887777l1888668889012578669lll3656
Wrd A b A NN INO R N NINIURE RN 0O MMIFTFNONN A A~ A~ NNMOOOODOU DM O3 N — 000G
Ordmd A rd A e e A S N NN NN NN PN VITOOOSARNSNSANARAODRDE OO OODOOBDEOO M-S W WD MR
VNWNNBN DD NNNONODNOOODONEONBDEOINDRBONHBOERNOOEONRODNRODONODONNNINDNGNLGD YOO D00 YD OO

236
237064

KO 237080

RO

™
o] L N St NI NI S N SO U N I I O N I N I R U o R S N I N I S R S I N I O N I N I SN I N N I S N O S AN I A I N I IR I N IV SN S N N S
OO QUOUODOODDUU. UOOUOOOUDUOO DDBDDGDOQOU_UODDOODOUOOU
=4 2 PRty gl e

St bl A B ne b hed A b AS A RS RS B R R AR A M R B N A B M RS A A

Ko 2
Ko 2
KO 2
KOZ
K02

2370890

DMOWOnWw OV ON O <L < [+ el LR HAr N OMOOOLW © 0 ND D W0WD F~ P~ A~ OoWw - oh0 00
164762..421319992529911.155113151111&1111131!41-ﬂllll.{wl1199661252112.2#nrﬂ.11

-

v

\.

OV O O I P OV N ) e O ) Oh O
™ IR R ST o

[l
.

3

_777357?977979IA_./797917379339351357797917..77.,777979137
oL O N OO ¢ . o=y LR Rt Ee B¥el CTNONO WD e e O N

[N N LR N !

003.41411000000055555552222[_55533377777788001115555666
COCOCOOO0OoO0OoOCOoOOOOoOoOLDUOLO ™ S = NN B NN MWL LD W DT DN GO0 E 0D TN T U ;e e oD o oo
o NN NN NN NN NN NN NN NI NN N NS

2

3\

oINS NN
0000000nunuDOODOOOOOOOOODODOOD@OUOH oOCo0Q
L

oF N Y
0000
B pe B nt BA R B AN N R A M RTRI a b R e el el Dot i B D B B LA DS R

Ko 2
KD 2
Ko 2
Ko 2
KO 2
Ko 2
Ko 2
Ko 2
Ko 2
Ko 2
Ko 2
Ko 2
Ko 2
KO

KO 2
Ko 2
Ko 2
EG. 2
RO 2
. ko 2
Ko 2
Ko 2
Ko 2
Ko 2
Ko 2
Ko 2

o — - . - P

&
t
!
i
i

E .
=
4 ' . .
° . i
~t o in U~ — Q= — 38928808 Y P~ o~ 0w O U ln] YDy — T - o~ fnd L
BONO NI Wi A MO OO A NN e SOOI NEDN =N DDAM =SNG NS = NSO NN o B —

AE

H

BBBBBBBBIl33355T7q..._.,,.913555535333333555155973775333779577759775537DT19.
M EEEOEAMO A BO OO FFTOAANNAN A AR ~MAMMPCNNSNTON~TOMO NSy NN N NN DTN

. © s
e

78899001886311378100088&.&...QS_._D_.D60990002857«12189835811191&&1&77.&.375230!

000001@1111997773370003355533.&.01..._.336670933/ O~ OMOME = NS N0 ONC oS —thirm
5555555?555955566677777?771125789883901111333& [E IR - ST TN SO = o I oI i ca R - o - o T o P - )

sl ot o md ol e A A I N M N (NN NN A Mo s 2 s sttt GG F RN AT N
[aUN VN o Ut p VI e 4 N ot ?77?2?)1;1««;)7?2222?)?‘. 7.1:)2?))77?1:.?11272222?‘7227277_..,.l._).?_ﬁ:.n11...._..\ -z

Crmrqee e e e ey B M
JO I K A Tde Relb I At Tl B S i S S A Al B el AV S I AR S PR L ) LU LT Y YY e e

WODMM e NO OO O WY

REF.
NO.

PAGE -
NO.

PART
NG

[FpNTa NI WTS NG SRS JE B0 BES S0 JES SN oo N ap ] QoM I A R L I N Te ) ..3 A Lo o Fap I o o« m MO N i L —
P N NN A A AN N A AD A A A m e N H A  O N = 0 — (o R Wt VI I I ] — e N O et - —_—rr— 1~
., .
. s
7135135791991713513535315333BD511D3llllll1158599?855B57317333BBBBBBB
5111111112221535&7-43&3636333ll?_?51388883888335331333335(7537?3333333

.

. -

Y

2555777?77891055&470237&&12&1168&?3123&901222323A01055?5&220056&5%6?
999999990.9990111&,u.o,555900..4&..48891812??771222&481115592235017449900000
OO O0DCODOOOOAmem A A AN EAMNCNNONNMMS SOOI ON NN OEODDOO00 0 NG SN LU
8SBBBBHBBBBBBBBBBBBGBHBBS88888888&888888888888888888QQ90999991]JJLEF

] O i S Al A 3 0 o B T I /R T T B IS B S S A -b i A G Al Dl S S LT S IR A B0 o T R e B b S-S A i A i

V.H..I.LLEL.I.|l]llllllllll]lllll;}.lll|.I-J-.|-I..l.11-1l¢lll.l..l..|.|,.l.||.|.l1..ll|...|||1.|..|..|.l\|_.|.../...rq/?../) o~

PAGE
NO.

PART
NO.

0 o FE e B T o B <] -3~ M A ITMDOONNLY WO D _.m.n:ﬁ = [Ta] —
DMNMNOO WM~ © o e D - 11317637non:89111111llllll.2312..ul«£..ﬂ.322 NI = NN - e —

[ N R R R e R I R e e N S N T W - N T W W R T P BT T ]

PN =N =R MINh M= R mEammamEa.mnim ™ o
‘a3 LR NTaR R s Nl te ot LN T T R N N LYo B BT o B N A L R DR arRag Hagl
i .

A e B S N R A T R T N i AR e N e R AR e R s o)
oo o i -

1
o

s ' ) @,
94569900233851882495_9223335558899001...33..4:4566..“522862&351903815&.?992390
22222222222222223333&.ru.:u.ra..u...u.-ﬂ..u..4!4:4ru,-a,.u.-ﬂh.,.qnn..Q.4.“5555666677:78888889000000000 )
e e e e e e T i e o e o N A A e e e S e O A A N A S e O N N N A N T L N NI N N S N N R - s W oo W ol o vall el o R ~a I )
cl_l..i..l..‘nl-l..L.I..I.-I.!Ll...l_ll‘.ll-llt_tn..l..l..l..l.l...l.uv_l.l.l.l..llllllll..ll..l..lll-l_.l|..I..I..l.|..|..].l.l.L|.|._|.t...|. llllll
TLULDoDLULORCLLOoLUO DDLU T YOO YUYW LL“C(CQL«((r‘f”HU.{.P(1L.UM|.U.r,nlr.r._.h.




NUMERICAL INDEX

NUMERICAL INDEX

86

o

REF.
NO.

PAGE
NO.

PART
NO.

REF.
NO

PAGE |,
NQ.

PART
NO.

T

REF.

—

' o~ @ o i~ .
)N N w0 co [+, O e O (=] oh .
33139252246712227212113132123196857,.1.11 .

15137333331515D37T77777?71
MO I~ = PO VOO OO OOWm

1N o

=i OO0 OO O LN Oh T 6N R O
B e L B R R R R T T

L

o T NG DO O

D e Pl R < 4GP NG A A VAN D =

OMCOROLA-D00O00D 0 o ot ) o I P Ot e D0 00 60 B0 D

[=FaNaN-Ra+RoXe' G . T R e A DOMDE@e — ;@ 57777711.& E]
N 0 U N DY e [ R N Y

__F__________._________._____-ﬁ_‘“______ . . o

OGO BDOEDON RO RN Ot o e — {4 = = = )
.J.l-l..l_..L.I_llllllllll.222222...472222?22.?222225
P N R O N N O e R Rl e S LM

, — !

= N s ~ .

Wi, FF 0 [Te W14} mNothn o Lt} O oOomMhOWw © © WWOW ~0O WOUNOOoWYW Te—mm = B
BN = A D A A N OO M A N AN OO =M A A OEmORM ARk M A~ DN O N A Gy — Ty

4

93579953979913595553114311555955BBB.I.OJIOJ?913_...:7..7:17.3179383388D3195181899
N I MM DO NN OOGFONGMOMTRN ONNOTMO e OR3-S M0 e M 3 D3 D 00—

l1s) . " 1 o - i w N o - o W
R i .

I MM ME AN OO FINON OO OO T2 -FONNIINO - TN o = 0 i QD O T I P P GOV O 1 <3 80 60 i U Y L T P P
O8O B DY O DO O N N NNOMNROQOOMN -~ N NN B N O 03 T S F 2 DN — NI OO0 D
HEESEOR PR BN nnINNONDNNOoCD o0 e 3OO

. ™ e e s . Tal s}

T T T T T T T U T T T T T T T T S T T T T N T S O T T Y T T T U T S D T O Y Y Y S B
N NNAE NN NN NN EAOOEMAEGaORRO RO O R AR NN NN OO NN A — — = — — =3 2 000 Hno
A - - - - . L O N A N = e e L N N e - e e e e Y Y e B R e e e R R i
.I..I.l....l.l._.l.‘J]lill.{.l|.I...J|..11.I.1|.|.|.|..LI.|.I..I..LI..|I..Llllll]ll.&]lrzzz??q/2222222ﬁn22%{7.).

NO

PAGE
NO.

PAGE
NO.

. REF. "PART

PAGE
NO.

PART
_NO.

REF.
NO.

PART
NO.

PAGE
ND.

NO.

NO.

™ — O =R TeN S =K o B0 g = I8 = o o & oy = i — =o o & 0 335,._.0..0 oo o~ 5.425-4,25.“2.1& o O
1411433131222373212821?174,.4.}_16211.5?_8?.2.41112911&215113.1512312312321&|.2

=

) \ \. 1 . i ’ \ r -1“.
- . . A.\«i\w

1995!..5579155597_.“..5551953?7{7999111310.—3.-5
HO M D A el e OB N S 0D
o w

s

. .

3359955993559355915155155199519

St F M N AN W WO N NWD WO N 36573368562235651122222..45
- o us

* )

&02.46.4558;4,.41730551&7645856667l77,888358999999999900000011111111._111111
h.,a?_B?.3901.1347111223391080444511111llllllll1111_12222222222222222_2222
N A NNNANNNTE NS O00o0oN ) ) L
B K e I . - .. . . N
_________,_______.__,_____________.___.__________,___H____._.__._______*
1446565999.991333333.35727?7?‘77?2222222222222.[22222222222222222222.2222
h66665666665777.?777?7?8888888899999999999999999999999999999999999999

l.l_lll!.lllll.l..l...l.l,.ll.ll.l...ll.ll!...i..ll.l.llll.l.llll..lll._l._lll.l.l.llll.l.l.l.l.l..ll_....l.l..ll.l..l.lrll

o =" O ORFNNMNONCO OW o~ o~ N OO O P~ G D~ a ~NEO M SO oWn [
NN G N A O NN A A A A A NN = G A A N AN A DN NN NO MM E N AN - N == =M= = g — 77T

o - R P
3933997953399995933353113175[....917.1357915llDBBIS1993733331113390..53r1_7_H

5716667753333332&5333.&57733,.477&;u.qlllllqé,oﬁ813333333?747&,«7?7?&33573&.{

anl] [FRlRTpl 2] [seTalie)
é o

N - . N - e B .
MEMON NN NI NGNS e el T QOO0 S~ 00O T O30 .\/__._JrJerDﬁ,Dnﬂ??.!._anvO.l,DnoQ..l.g_..l..G,n?fuﬁ..Q.rJJu
COOOODAONNOINNNNODMMO OISR SS O L OO0 — — N T 2 I N T DN T oS e
e iR RN N N e R R N R e R N YN Y s N s LR s A A A A e O L LM rmom ~Mmoe o
— [
N T [T S T Y T TR N WO JONN [N Y SN (Y TN Y AN Y ST SN NN Y N N O (NN Y T R S NN N N Y S N NS T SR INNNCTRN SN SN SO N N BRI B | [ '
s W ay Y+ o) 90.90.9Q.90_0.90_999QI.l.l.l..l.].Ll..sll..l..t.[.ll.l.Ll...J.l.l??.../.?222).?..?w/..ﬂ..q/ﬁ?.)...n...nnu....z,..,”u...ﬂnnﬂ
22222227‘2222?7_29?2273:}.!.31.133.{..\.\_...._....331“....!.Ti.:.w..J\q.,..J.?JW_a\.qu.t..JT...illwy L i ol o o
—f i a] s e !:tl]la‘l-l.lllklllllllt].lll...Il..-l.|.|.|.|.|||||.,|"|.|-|.|.||I.|.|||J.. """""""""" v
P

S @ =GO OFFFMONMOM O 9~ Om o~ M. N G FND ANO I T .

s et = G I A A A A N A A A A A N A M E SO NN ND NS RO T NGO MIN SO MM e s D N O N A syt N — T
- s

B79l51585151513?9J1537911391933513?957557?977?5711917959159955851518
e N DD N T DI O A e WD A A AN M O DTN RmMMESEO MRS ET NN O AP0 N O ML ST -
o , w : @ «© . ; @ 8\

S : /

356662223331388666666777777.777911?77,.u..4.457136006651118.778877..|_|_l.r27.222
.lnuOOUU.I..I_110000000000000000221‘122222&ﬁ?0000111121r1123Unn..OUﬂU\.UnUnU
oA A e e NN NN NN DI N N N NSNS T2 ST T T T T T TN A ot e ]
. - - “y ‘ -
__ﬁ______*_____“__v_“.________,_n_“_.___._“________F__.__,_.___._
33.&.333333333333333333331333331.c1....\_33.5:._3.,..\..!3!33&11.66565‘9999.0..90_.““.n...D
e e e e e e et ] v sl e ] o ] ] ] ey ] ] e v o o — o ————— —_ e S N N NN N N N TN DN T OO Dy N P T
— e b g e b e = e e e e e e e o e ] e = T P T e e e b e s _— e e et ] e mie by wm m e ] — em —  — o — — — — —

SE WD SOOI I 00— 0t DN O OO e -G F M Me . N B HO NN O SN =0 i - i
A A A A NI A A AN N M AN NA AN SN NNR A A=A S A NN RO N A NN e s AN R = A A NN e N Ty —
- ' -

'
o

9191919191.135?917?D7797993l359979777?915?91.5D1D_17.91359D95.5555999.9755
WO UM WO WD D L WD N0 = vt e N s T e DD e e e MG A AN A NN A - D o e D A N MW MWL O MDD WD G DN
<] . " - w W o] .
. - ° . ; - "

0u414:42083_80655.0.008.5.4146668..41189l27.012119.
) N O NAD T e el ] e o3 - SOMO—MOm
VOO HAOONMRRNANNO-NYOWODOEMYV NV AN DWO Talife Rt NY-E B - gi¥a} ' — o Y T WD
COFIFI T ODORNNDODOOANTDIE T A AN . h -
e e e = NN NN G Mmoo S OO0 D

:

[ 0 T T R T SN E A SN N S A A | __"m_______._\__u

-

[ [P i
NMNOYOOWVLOOOYOYOLOIOUN OO S22 d SOCT DU U0 00 CD e vk ol ot v omed f a2 U0 3 £ O O 0N O DN IS = = =t ol e mm g o it of 7 7 P
e A o i e e e e P 2 O I I IS N S NN NN 2 2 OO OO NN @R GG DO O e e e e e e e
s fiog o e s s e R A A e e R R e R R el el e i e ol [ e« oo [ o ol T B - R v e« N o] oS e, e ———— —

LY




